i

EEREEREN NN
| ] EERRE ENEENEEEEEEENEEEEE
HEEEEREEEEEEEN HENNEEEEEEEEEEEEER
| ] | BN HEEREERREEEE
HEN | HEEEEEEEEEN

IEEEEN. BN ENEEEERERNEEEEN
il MM HEEEEENENEEEEEEEES
B md ENEENEEENEEEENEEEN
i > EEEEEEEEEEEEEEEE
i — EEEEENEEEENENENEE
<T mEI S e

| L | ]E o LI I ITT I Tl iilTy
| o8s 138 &g EEEREEEE

S EEEE-~BEL:IRCH AR ) EE.LEEENE ENEEEENE
| ‘ p 18 | |

1 | KWH G5 . i&fj S ]
_ A =02 190 T85O Tse | [ [T TTTT.7
ZAINLEARCLAN L ANk INNNNEENE] N
| oy | Ims Zml L@ @ |5 L T ]
B B Z03 ool el 2a ] 6 | | 1]
N | 20 Q9o @9 o T
IEEEN Wikt ANCC AN CERNREREENEERENIE
AR EE-EEE -EENY NN EEEREENTE
1] EShEEEREEN - EEENREEEEEEENEN IR
ANNEEN-ENENNENEEENRENENEEN}HE
i ~ T T
N EEEEENESNEENEEEEEENNE} N
AN O e
| HEREN HEENEEERNERER B
B HEEEEEDNEENEEEEEEEEEEENSE
1 S oSS H T
mannYanmny . ;f;riw\wJuumqwumdﬁgw¢mgmgmwmuwgm/mmw¢n¢mywmmuﬁJWJwﬁ







INTRODUCTION

Thank you for purchasing an HTA attachment for your Honda Tractor.

This manual covers the assembly, operation and maintenance of the following HTA
attachments:

o QH6000 Subframe with Quick Hitch System

o DB6560 60" Dozer Blade

o DK6000 Drive kit

o SB6557 57" Two Stage Snowblower

o FS6560 60" Rotary Broom

For your convenience, a parts guide is also included in this publication.

NOTE: The information in this publication is based on the latest product
information available at the time of printing. American Honda Motor Co., Inc.
reserves the right to make changes at any time without notice and without

incurring any obligation.

No part of this publication may be reproduced without written permission.
Pay special attention to the statements preceded by the following symbols:

A\LDANGER

Indicates that serious injury or death WILL result if instructions
are not followed.

PVLGIIMel: Indicates a strong possibility that serious injury or death can
result if instructions are not followed.

Indicates a possibility that minor injury can result if instructions
are not followed.

AcAurion

NOTICE | - Indicates that equipment or property damage can result if
instructions are not followed.

NOTE : Gives helpful information.

HTA attachments are designed to give safe and dependable service if assembled and
operated according to instructions.

If a problem should arise, or if you have any questions about your attachment(s),
consult an authorized Honda compact Tractor dealer.

av 0179 1



CONTENTS

PAGE

IINTRODUCTION' EEE NN EEE NS E NS SN N EEE NN SN NN NN NN NN NN NN EEE NN NN EEEEEEEEEEEEEEEER

m EEEEEEEEEE NN NSNS NN NSNS NN NSNS SN NS NN NN NN NN EEEEEEEEEN
0|QH6000 - QUICK ATTACH SUBFRAME WITH QUICK HITCH SYSTEM

_ JStep 1: Subframe assembly lussssssssssssssssss

SAFETY& INSTRUCTIONAL DECALS EEEEEEEEEEEEEEEEEEEEEEENENESR

|Step 2. Mld P-ro klt InStaIIatIOn |Illllll.lllll

IStep 3: Valve & hose InstallatiOon tessssssssss

Step 4: Tractor real’ation EsdEEEEEEEEESN

|Ste§ 5. Attaching frame O traCtOl alsssssssnns

DI M UNTIN EE SN NN NS NN NN NS EEEEEEEEEER
e/ DB6560 - 60" FRONT DOZER BLADE

SAFETY DECALS sussnssnsssssssssnnnnnnnnnnnnannnnnnnnnnnnn

rMAINTENANCE & DISMOUNTING LIIllIlllllIlllllllllllllllllll
mElVBEY-l'IStep 1: Blade assemblv Illlllllllllllllllllllll

[OPERATION _Operating controls & adjustment eueasassssss

Step 2: Hydraulic angling installation I

tep 3: Blade 1nstallation |asssssssssnnns

Ol SB6557 _ 57" TWO STAGE SNOWBLOWER |
ISAFETY DECALS |IlllIIIIIlllIIIIlllllIlllllllllllllllllllll

[OPERATION | [Preparing for SNOW removall ssssssssssssssssss

LSnow removal methods lissssssssssssassssnnnnns

|MAINTENANCE|IIIIIIllllllllllllllllIIIIIIIIIIIIIIIIIIIIIII
ASSEMBLY |-|Step 1: Snowblower assembly shsssssnsnnans

[Step 2: Chute and hydraulic rotation |eess

e/ FS6560 _60" FRONT BROOM |

SAFETY DECALS |sassasssssssssassnsnnssnnsnasnnsnnnnnnnnnns

[ OPERATION LfOperating controls & adjustments
|ApplicatioNS| ansssssssssssnsnsnnsnsnannnnnnnsn

[ MAINTENANCE | _[General [aasssssssssssssssssssssssssssssanss

[BTUSH TEPTACEMENT| sessssssssssssnssnnnnnnns

LASSEMBLY | /Step 1: Broom preparation |ssssssssssssssssssss

|IStep 2: Broom installation |susssssssnnnns

|IStep 3: Optional dolly wheel 1nstallation

|

[DISMOUNTING | sasasasnsnsnsnsnsnsnsnsnsnsnsnsnsnannnnnnnnns

[oH6000 | -{Two Spool Valve
| Subframe with Quick Hitch SyStém| sssssssssssssssssssssnans

DK6000 | _/Drive Kt EEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEE®

DB6560 |/Blade Angling CYIiNJEr | ssssssssssssssssssssasssssnnnnnnnnsn
‘60" Front Dozer Blade|IIIlIIIlIIIlIIIIIIIIIIIIIIIIIIIIIIII
ISB6557 |—57" TWO Stage SnOWbIOWer LIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIII

LCOMPONENTS wussuusssssssssssnannnnnnnnanannnnnnnnnnunnnns

|FS656O |_|60" Front Rotary Broom Jeseesssssvseseoosonsossosssosonosss

ComponNentsS | sssssssssssssssssnsssssnnnnnnnnnnnnsnnnnnnnnns
HE E B EEEEEEEEEEEEE NN NN N NN N NN N NN NN NN N NN EEEEEE NN N NN EEEEEEEEEEENETSR

IWW\ITY SERVICEIIIIlIllIIIllIIlllllllllllllllllllllll (inside baCk COVGr)

oM 0179 2

w

16
17
18
19
20
21

22
23
24
25
26
27
28
29

31
32
33
34
35
36
37
39
40

41
42
46
49
50
52
54
60
63
69
71


Paulk



SAFETY PRECAUTIONS

A CAREFUL OPERATOR IS THE BEST
OPERATOR- MOST ACCIDENTS CAN BE AVOIDED
BY OBSERVING CERTAIN PRECAUTIONS- READ
AND TAKE THE FOLLOWING PRECAUTIONS
BEFORE OPERATING THESE ATTACHMENTS ToO
HELP PREVENT ACCIDENTS- EQUIPMENT
SHOULD BE OPERATED ONLY BY THOSE WHO
ARE RESPONSIBLE AND INSTRUCTED To DO SO-

THE ATTACHMENT (S)

1. Read this manual carefully to acquaint
yourself with the equipment as well
as the tractor operator's manual.
Working with unfamiliar equipment
can lead to accidents. Be thoroughly
familiar with the controls and
proper use of the equipment. Know
how to stop the unit and disengage
the controls quickly.

2. Keep all shields in place and properly
tighten all mounting hardware.

3. Periodically inspect all moving parts
for wear and replace with authorized
service parts if an excessive amount
of wear is present.

4. Replace all missing, illegible, or
damaged safety and warning decals.
See list of decals at the end of
your attachment(s) section(s).

5. Do not modify or alter this equipment
or any of its components, or any
equipment function without first
consulting an authorized Honda
compact tractor dealer.

6. Keep safety decals clean of dirt and
grime.

GENERAL PREPARATION

1. Be sure the PTO is in OFF position
before starting the engine.

OM 0179

2. Clothing worn by the operator should
be fairly tight and belted. Loose
clothing can easily become caught
on moving parts or controls.

3. Prolonged exposure to loud noise can
cause impairment or loss of hearing.
Wear a suitable hearing protective
device such as earmuffs or earplugs
to protect against objectionable or
uncomfortable noises.

OPERATING THE ATTACHMENT(S)

To HELP PREVENT ACCIDENTS THE FOLLOWING
PRECAUTIONS SHOULD BE TAKEN BEFORE
OPERATING EACH OF THESE ATTACHMENTS.

1. Never allow anyone to ride on the
attachment.

2. Clear the area of people and debris
before commencing operation.

3. Never allow children to operate
equipment. Never allow adults to
operate equipment without proper
instruction.

4. Always keep the attachment discharge
directed away from people and objects
which could be struck by debris.

5. Never allow anyone in front of unit.

6. Never leave attachment in raised
position.

7.  Never operate the attachment without
good visibility and lighting.

8. Never clean or adjust PTO-driven
equipment with the tractor engine
running.




SAFETY PRECAUTIONS

9.

10.

11.

12.

13.

14.

15.

16.

17.

18.

OM

When operating PTO-driven equipment,
always shut off the engine and wait
for the PTO to stop turning before
getting off the tractor, before
unplugging the collector/impeller
housing or discharge chute and
before making any repairs, adjustments
or inspections.

Take all possible precautions when
leaving the vehicle unattended.
Disengage the PTO, lower the
attachment, shift into neutral, set
the parking brake, stop the engine
and remove the key.

Disengage power to attachment when
transporting or when not in use.

The operator must never get off the
tractor while it is in motion.

extreme caution when
operating on or crossing gravel
drives, walks or roads. Stay alert
for the hidden hazards of traffic.

Exercise

Do not put hands or feet near rotating
parts. Keep clear of discharge opening
at all times.

Do not use hands or feet to unplug
spout.

Keep a careful watch for debris that
could enter the blower while
operating.

Never operate the attachment without
guards, shields and other safety
protective devices in place.

Never operate machine at high
transport speeds on a slippery
surface.

0179

19.

20.

21.

22.

23

Use care when backing up.

After striking a foreign object, stop
the engine, wait for all movements
to stop, thoroughly inspect the
attachment for damage and repair
the damage before restarting and
operating the attachment.

If the sweeper or snowblower should
start to vibrate abnormally, stop the
engine immediately and check for the
cause. Vibration is generally a
warning of trouble.

Do not clear snow across the face of
slopes. Exercise extreme caution when
changing direction on slopes. Do not
attempt to clear steep slopes.

Escaping hydraulic/diesel fluid under
pressure can penetrate the skin causing
serious injury.

e Do not use your hands to check

for leaks. Use a piece of
cardboard or paper to search
for leaks.

e Stop engine and relieve pressure
by moving valve handles back
and forth before connecting or
disconnecting lines.

e Tighten all connections before
starting engine or pressurizing
lines.

If any fluid is injected into the
skin, it may result in gangrene if
the fluid is not surgically removed
within a few hours by a doctor
familiar with this form of injury.



SAFETY PRECAUTIONS

THE TRACTOR

1. Read the Operator's Manual carefully
before using tractor. Lack of
operating knowledge can lead to
accidents.

2. Do not permit anyone but the operator

to ride on the tractor. There is no
safe' place for extra riders.

OPERATING THE TRACTOR

1. Never start the engine while standing
beside the tractor. Always siton the
tractor seat while starting the engine
or operating controls.

2. Never run the tractor engine in a
closed building without adequate
ventilation as the exhaust fumes
are very dangerous.

4. Never allow an open flame near the
fuel tank or battery.

5. Use a slow moving vehicle (SMV)
emblem and the flasher warning
lamps when traveling on public
roads, day or night, unless prohibited
by law in your state.

6. Make sure the PTO shield is installed
when using PTO-driven equipment and
always replace PTO shield if damaged.

7. Always bring the tractor to a complete
stop and shut off the engine before
getting off the tractor.

8. Never park the tractor on a steep
incline.

9. Use care when operating on steep
grades to maintain proper stability.

oM 0179

10. Keep the tractor in gear when going
downhi 11.

11. Use of tire chains and wheel weights
for better traction and stability is
recommended. See Tractor Manual for
recommended weighing.

12. Always drive the tractor at speeds
compatible with safety, especially
when operating over rough ground,
crossing ditches, or when turning.

MAINTENANCE AND STORAGE

1. Provide adequate blocking before
working under an attachment when in
raised position.

2. Make certain all moving parts have
stopped before cleaning, repairing
or inspecting.

3. Do not run engine indoors.

4. Do not attempt to repair or perform
maintenance when the tractor engine
is running, or when the attachment
is raised.




SUBFRAIVIE — SAFETY DECALS

REPLACE IMMEDIATELY IF DAMAGED

DK6000 (drive kit)

A DANGER A DANGER

=\ G, Al eF
CONTACT CANCAUSE DEATH

KEEP PEOPLE AND CLOTHING
ROTATING DRIVELINE WELL CLEAR SH|E|.D I\IB‘G
DO NOT OPERATE WITHOUT~

CONTACT CAN CAUSE DEATH “ALL DRIVELINE. TRACTOR DO NOT OPERATE

KEEP AWAY! IANNELE%LIJEIPMENT SHIELDS
DO NOT OPERATE WITHOUT — e DRIVELINES SECURELY PROTECTEUR MANOUANT!
® ALL DRIVLLINE. TRACTOR AND ATTACHED AT BOTH ENDS
Eg:‘\/';m:‘g; SHELDS N PLACE *DRIVELINE SHIELDS THAT Nt PAS UTILISER
BB,
* DENELINE SiELDS AT TUR AR AN A DANGER
. e e w TOUT CONTACT PEUT
TENIR VETEMENTS ET
PERSONNES A L'ECART
1. (U-S-A- Only) NgUPEAgrng%RER SANS— ,\( ® *
0 LES PROTEC S
TEURSDU TRACTEUR.DE L'E- e
QUIPEMENTET DELARBRE A
Eﬁggég SOIENT EN PLACSEO
ol A CARDAN FIXE S ED
GOEES ProSEE R TRE YT MISSING
.
TOURNENT LIBREMENT SUR|
L'ARBRE A CARDAN =4 DO NOT OPERATE
PROTECTEUR MANQUANT
1. (CANADA only) NE PAS UTILISER
2. (U.S.A &
CANADA)

Visible only if
shield is missing.

OM 0179 6



OPERATION / MAINTENANCE — SUBFRAME

OPERATION

RAISING & LOWERING ATTACHMENTS

(Dozer Blade, Snowblower, Rotary broom)
Attachments can be raised or lowered using
the right hand (farthest from operator)
valve handle: Float position is obtained by
pushing the right handle fully forward.

AUXILIARY VALVE

This valve (closest to operator) is used
either for power angling on the rotary broom
and 'on the dozer blade or for the chute
rotation on the snowblower. If motion is
contrary to attachment operation instructions,
simply switch attachment male quick coupler
locations.

MAINTENANCE SERVICE AND STORAGE

1. Never store the tractor with fuel in the
fuel tank inside a building where open
flame or sparks are present. Allow the
engine to cool before storing in any
enclosure.

LUBRICATION

1 « DRIVELINE: Grease each u-joint fitting
every 8 hours of operation. Slide drive
shaft apart and coat sliding surfaces
with grease every 24 hours of operation.

2. SUBFRAME: Grease all fittings on lift
and on subframe attaching points every 8
hours of operation.

STORAGE

1. Clean the subframe thoroughly.

2. Repaint all parts from which paint has worn.
3. When the subframe is dry, oil all moving
parts.

Lubricate the subframe as instructed above.
Store the subframe and attachment(s) in
a dry place.

(G2l

oM 0179 7




SUBFRAME - ASSEMBLY

NOTICE | Before beginning assembly of this subframe, please read the instructions
through completely and familiarize yourself with all the parts. After completing

assembly,

STEP 1: SUBFRAME ASSEMBLY

a)

Assemble front section (fig.1, item 1)
and rear section (fig.1l, item 2) of the
subframe together, using three 5/8" x 1
3/4" bolts (fig,1, item 3), lockwashers
and nuts. Tighten securely.

NOTE: Rear section of subframe must be installed
with reinforcement plates on bottom side.

b)

c)

d)

i)

oM

Attach valve support (fig.1, item 4) 'to
right hand side of subframe using one 1/2"
X 13/4" bolts (fig. 1, item 5), lockwasher
and nut in front hole and a 5/8" x 2 1/2"
bolt (fig.1, item 6), lockwasher and
nut. Tighten securely.

Attach male quick hitch (fig.1, item 7)
to subframe (fig.1, item 1) by inserting
the 3/4" X 11 13/16" pin (fig.1, item 8)
through the left hand side of the quick
hitch and through the subframe front
section. Lock the pin in place on right
hand side of subframe using a 5/16" x 1
3/4" bolt (fig.1, item 9) and nylon nut.
Tighten securely.

Install 1/2" x 3" handle grip on male
quick hitch lever.

On the 2" x 6 1/4" lift cylinder (fig.2,
item 1) install two 90° elbows (fig.2,
item 2), 1/4" male x 1/4" female swivel
in cylinder port using thread sealant.
Cylinder base end being 12 o'clock, place
base end elbow at approximately 10o0'clock
and rod end elbow at 12 o'clock.

Install liftcylinder base end (fig.2,item
1) between the welded tube and side plate
of subframe. Attach cylinder base end in
place with a 3/4" x 6 5/8" pin (fig.2,
item 3) making sure the hole in the pin
is vertical. Lock the pin in place using
a1/4" x 1" roll pin (fig.2, item 4).

0179 8

torque all bolts according to the torque specification table on page 71.

FIGURE 1

FIGURE 2



ASSEMBLY - SUBFRAME

g)

Install cylinder rod end (fig.3, item 1)
into the male quick hitch, making sure
the grease fitting is on front side, and
secure with a 3/4" x 4 1/2" pin (fig.3,
item 2) on the right hand side of the male
quick hitch (make sure hole in pin is
vertical). Lock the pin in place with'a
1/4" X 1" roll pin (fig.3, item 3) through
the right hand welded tube in the male
quick hitch.

STEP 2: MID PTO KIT INSTALLATION

NOTE: If you do not require this kit, skip

c)

over this section and go directly to
Step 3.

Install 19 1/2" shaft (fig.4, item 1) in
front section of subframe, using two 1"
bearings, four bearing retainers (fig.4,
item 2) (placed on rear side of cross
plates), and four 5/16™ X 3/4" carriage
bolts, lockwashers and nuts. Install the
two bearings and locking collars. Adjust
shaft so that 3 3/4" extends from the
rear cross plate. Lock the shaft in
place by turning the eccentric collars
in a clockwise direction (viewed from
rear of subframe).

Attach long end of driveline (fig.4,
item 3) to the shaft in subframe by
sliding back the locking collar on yoke
and pushing driveline yoke over the
shaft until the locking collar snaps back.

Install driveline guard (fig.4, item 4)
on the front section of the subframe
using one 5/16" x 1 1/4" bolt (fig.4,
item 5), in the front hole, placing a
lockwasher on the bolt, then placing the
bolt through the subframe, then through
a 1/2" long sleeve (fig.4, item 6), and
through the guard. Use a 5/16" x 1" bolt
(fig.4, item 7) to attach the rear guard
bracket to the subframe, securing with a
3/8" flatwasher, lockwasher and nut.
Tighten securely.

OM 0179 9

FIGURE 3

FIGURE 4




SUBFRAME — ASSEMBLY

STEP 3 VALVE AND HOSE INSTALLATION

a)

c)

d)

e)

f)

g)

h)

Thread the four 3/8" NPT male x 7/16"
male connectors (fig.5, em 1) and two
1/2" NPT male x 9/16" male connectors
(fig.5, item 2) in the appropriate valve
ports, using thread sealant.

Install valve (fig.5, item 3) on underside
of valve support (fig.5, item 4) using
three 5/16" x 2 1/4" bolts, lockwashers
and nuts. Tighten securely.

Thread both handles on valve(simultaneously)
as in figure 1 on page 24. Tighten nuts.

Place two rubber grommets (fig.6, item 1)
inside the two lower holes of the hose
support, and route the two 1/4" hoses
described below through the grommets.

Install one 1/4" x 76" hose in the cylinder
base end elbow, routing the other end with
the short bend to the valve, and connect
to the fitting in the right hand front port.

Install one 1/4" X 78" hose in the cylinder
rod end elbow. Route other end with the
long bend to the valve and connect to the
fitting in the right hand rear port-

Place straight end of 62" hose (fig.6,item
2) through the hole second from the top
of the coupler bracket. Place a nylon
washer on the hose end, and install a
female quick coupler (with the yellow I.D.
ring over threaded portion) using thread
sealant. Route the other end with the
short bend to the valve, connecting to
the fitting in the left hand front port.

Place straight end of the 64" hose (fig.6,
item 3) through the top hole of the coupler
bracket. Place a nylon washer on the hose
end, and install female quick coupler(fig.6,
item 4)(with the green 1.D. ring over
threaded portion) wusing thread sealant.
Route the other end with the short bend
to the valve, connecting to the fitting
in the left hand rear port.

oM 0179 10

FIGURE 5

FIGURE 6



ASSEMBLY - SUBFRAME

i)

3)

k)

Install a male quick coupler on the 3/8"
X 30" hose using thread sealant and
connect other end of hose to the fitting
in the right hand inlet port on valve.

Install a female quick coupler at one end
of the 3/8" x 30" hose using thread sealant.
Connect other end of hose to the fitting
in the left hand outlet port on valve.

Install dust cap rings (fig.6, item 5)
in small hole of coupler bracket.

STEP 4: TRACTOR PREPARATION

a)

b)

Install rear hitch bracket (fig.7, item
1) under the tractor drawbar, using a
3/4" x 3 3/4" bolt (fig.7, item 2),
lockwasher and nut. Tighten lightly.

Install quick hitch front brackets (fig.8,
item 1) on the tractor engine side rails.

NOTES: |f equipped with mid mount mower, the

c)

mower bracket remains on the tractor.
If equipped with the mower and loader,
or loader only, the loader subframe
and mower brackets remain on the tractor.
If your tractor is already equipped with
loader and mid mount mower, remove the
existing eight bolts from the front brackets
on the engine side rails, one side at a
time, and replace with seven 12mm X S0mm
bolts (fig.8, item 2) and lockwashers,
placing two quick hitch front brackets
on the outside of the loader brackets.
Tighten lightly.
If your tractor is equipped with mid mount
mower only, use 1/2" shims provided between
the mower and quick hitch brackets.If your
tractor has neither loader nor mower,use
the 1/2"and the 3/8" shims provided to
each side between the engine side rail
and quick hitch bracket.

Install one hose support bracket (fig.8,
item 3) on right hand front support bracket,
in the lowest rear hole, using a 12mm X
60mm bolt and lockwasher through support
bracket and tractor frame.

oM 0179 11

FIGURE 7

FIGURE 8




SUBFRAVE - ASSEMBLY

d) Install second hose bracket (fig.9, item
1) in the engine side rail, in the first
lower hole rear of the front right attaching
bracket, using an M12 x 25mm bolt (fig.9,
item 2) and lockwasher if the tractor
does not have a loader. If the tractor
has a loader, use an M12 x 60mm bolt and
iockwasher.

STEP 5: ATTACHING FRAME TO TRACTOR

a) Carefully place tractor over subframe
assembly running the front right hand tire
over the valve support as shown in figure
10. Do not run the tractor wheels over the
hydraulic hoses. Place hydraulic hoses over
front right hand wheel. Make sure the front
section of the subframe is in between the
front support brackets and the rear

attaching point is under rear hitch plate. lon . 0 2 8 LLLLLLLLLL
4 - N
The subframe must be parallel to tractor \\\\’\’\/\/J L LI
length in the center of the tractor. g 7 T FROWT WHEEL PATH
= = =N Y
b) With the engine turned off, connect valve 4S5 /////\/\,\,\;\;\/\/\/(\/\/
to tractor oil supply (fig.9, item 3). Y ALY

Escaping hydraulic fluid (oil) FIGURE 10

under pressure can penetrate the skin

causing serious injury.

o Do not use your hands to check for
leaks. Use a piece of cardboard or
paper to search for leaks.

o Stop engine and relieve pressure by
moving valve handles back and forth
before connecting or disconnecting
lines .

o Tighten all connections before starting
engine or pressurizing lines.

If any fluid is injected into the skin,

it may result in gangrene if the fluid

is not surgically removed within a few
hours by a doctor familiar with this form
of injury.

oM 0179 12




ASSEMBLY - SUBFRAVE

c) Sittingon the tractor seat, start engine,
set parking brake and, using the hydraulic
valve lever carefully lower front end of
subframe so that the welded tube (fig.11,
item 1) on the subframe front section
raise into place inside the support
brackets. Lower front section until the
weight is off the front tires. Turn
engine off. Attach the front end of the
subframe to the front attaching brackets
with the 3/4" x 17 1/8" pin (fig.11, item
2). Lock the pin in place with a 4m x
80mm hair pin (fig.11, item 3).

d) Install hoses in the hose support brackets.
FIGURE 11
e) If wusing drive kit, connect mid drive
line to tractor mid PTO shaft, making
sure yokes are well secured to shafts.

: This shaft turns at very high
RPM. If the collar is not locked to shaft
in subframe, or if the yoke at the tractor
end is not secured properly, the driveline
can fly loose with great force capable of
causing serious injury or death.

£) Before installing the rear section of
the subframe, start the tractor and lift
hydraulically the front male hitch or
the implement if installed. Turn the
engine off.

g) Attach rear section of subframe (fig.12,
item 1) to the rear hitch plate (fig.12,
item 2) using the 3/4" x 8 7/8" pin
(fig.12, item 3). Lock the pin with a
4im x 8mm hair pin (fig.12, item 4).

h) Tighten bolts on support brackets and
rear hitch bracket, according to Torque
Specification Table on page 71. Then
tighten all bolts on the subframe according
to the Torque Table. Make sure the 8
7/8" pin (fig.12, item 3) can be removed
easily. If it does not move easily, re-
adjust the front attaching brackets.

FIGURE 12

oM 0179 13




SUBFRAME — ASSEMBLY

i)

1)

k)

Attach L-bracket (fig.13, item 1) to
tractor right hand engine side rail in
line with valve support using 12mm X
d™m bolt with a lockwasher if tractor
does not have loader or a 12mm X 70mm
bolt with lockwasher if equipped with
loader.

Insert link (fig.13, item 3) in welded
sleeve (fig.13, item 2) on valve support
and in L-bracket. Secure using two 3m
X 6mm hair pins (fig.13, item 4).

Secure hoses together using the two
provided nylon ties, placing one between
the two hose brackets and the other
between the coupler support and the
first hose bracket.

. OM 0179 14

Y.

FIGURE 13



DISMOUNTING &

DISMOUNT ING

a)

b)

d)

e)

f)

g)

h)

i)

Sitting on the tractor seat, raise
the attachment to transport position.
Turn engine off , wait for all movement
to stop, and set parking brake.

Remove link (£fig.13,
bracket on tractor.

item 3) from

Remove the hairpin from the 8 7/8"
pin under the tractor drawbar and
remove the 8 7/8" pin.

Sitting on the tractor seat with the
engine running, carefully lower the
attachment by applying light pressure
to the valve lever, until the rear
section of the subframe touches the
ground and the weight is off the
front tires are off the ground.

Disconnect the mid driveline and
place along the centre of the subframe.

Remove the 17" front pin.

Place the valve in float position
(fully forward), so that the subframe
is flat on the ground.

Move the hydraulic valve levers back
and forth to relieve the hydraulic
pressure. Disconnect the hydraulic
hoses from the quick couplers on the
tractor. Remove the hoses from their
supports on the, engine side rail.
Connect the two hoses together by
connecting the male and female
couplers. Install dust plugs on
tractor couplers.

Carefully back the tractor over the

subframe as shown in Figure 11,
running the front right hand tire
over the valve support bracket. Do

not back over the driveline or the
hydraulic hoses.

oM 0179

REMOUNT ING

a)

b)

c)

d)

e)

f)

h)

15

Carefully drive tractor over subframe,
running the front right hand wheel over
the valve support bracket as shown in
Figure 11. Place tractor so that the
subframe front pin points are under
the front support brackets, and that
the subframe rear pin point is in
line with the tractor drawbar. Turn
engine off and set parking brake.

Remove the dust plugs from the couplers,
and connect valve inlet and outlet hoses
to the tractor oil outlet coupler.

Sitting on the tractor Seat, start
engine, and carefully lower male
hitch (& attachment), using the

hydraulic valve lever, until subframe
front pin points are inside the front
brackets, and until the weight is off
the front tires. Stop the engine.

Attach the front end of the subframe
to the front attaching brackets with
the 3/4" X 17" pin. Lock the pin in
place with a 4m x 8mm hair pin.
Install hoses in
brackets.

the hose support

Connect the mid driveline to the tractor
mid PTO, as per instructions of section
e on page 13.

Sitting on tractor seat with the engine
running, carefully raise male hitch
(& attachment) completely using the
hydraulic valve lever. Turn engine
off and wait for all movements to stop.

Attach rear section using the 8 7/8"
pin through the subframe and drawbar
attachment. Secure with the hair pin.

Attach link (fig.13, item 3) to
bracket and secure on underside with
hair pin.

REMOUNTING - SUBFRAME




BLADE - SAFETY DECALS

REPLACE IMMEDIATELY IF DAMAGED

A WARNING | A\ MISE EN GARDE

PINCH POINT POINT DE PINCEMENT

CHASSIS PIVOTANT.
AVOID INJURY FROM PEUT PROVOQUER DES
FRAME PIVOT AND STOPS: BLESSURES:

¢ Keep hands and feet away. e Garder mains et pleds
163 éloignés. 23

A (USA. & CANADA) 2. (CANADA only)

IMPORTANT IMPORTANT

» POUR NE PAS ENOOMMAGER LALAME. LAGQU-

e 71O PREVENT BLADE DAMAGE MAKE SURE PILLE D'AJUSTEMENT DOIT ETRE INSEREE
BLADE ANGLE ADJUSTMENT PIN IS INSERTED BIEN A FOND
THROUGH THE BOTTOM PLATE. » NE PASVERAQUILLER LE MECANISME DE CUL-
« DO NOT USE BLADE TRIP SPRING LOCK OUT BUTAGE $I LA LAME EST UTILISEE SUN UNE
WHEN PLOWING SNOW. WHEN USING INROCKY SURFACE ROCHEUSE. RUGUEUSE OU POUR
OR ROUGH CONOITIONS. ETC. DEBLAYER LA NEIGE.

POSITION DEVERROUILLEE

. SPRING tRie OPERATION
Q
\». //_ SPAING TRIP LOCK QUT POSITION VERROUILLEE

(o)
ﬂ Z BOTTOM PLATE [ \__ mj
3. (USA. & CANADA) 4. (CANADA only)

OM 0179 16



OPERATION - BLADE

OPERATING CONTROLS

1. RAISING AND LOWERING FRONT BLADE
See 'RAISING & LOWERING ATTACHMENTS' on
page 7.

2. HYDRAULIC ANGLING
When the valve handle is pushed forward,
the blade rotates in a counterclockwise
direction to the left, and pulling back
on handle rotates the blade to the right.
See subframe or tractor operator's manual
for accessory valve location.

ADJUSTMENTS

A WARNING [ZI5{s]85 making any adjustment,

1.

turn engine off and set parking
brake

RIGID BLADE OPERATION

lNOTICEI Use rigid blade only for low
ground speeds up to 2 mph

To obtain rigid blade operation, move the
trip spring lockout brackets to the lower
holes, hooking over the blade frame.
Attach in place with the 3/8" x 1 7/16"
pins and secure with 3mm X &1m hairpins.

SKID SHOE ADJUSTMENT

Raise blade to transport position. Remowve
the linchpin (fig.1, item 6) from both
skid shoes (fig.1, item 5). Remove or add
shim washer(s) (fig.1, item 4), placing
washers on under side of support brackets
for more clearance (there must always be
at least one shim washer on top side of
support bracket). Reinstall linchpins.

oM 0179 17




BLADE = MAINTENANCE & DISMOUNTING

Maintenance

1. Remove dirt from pivot points and angling
cylinders every 4 hours of operation,
especially in cold weather.

Lubrication

1. Grease the fitting on pivot pin and at
the rod end of each cylinder every 8 hours

of operation.

2. Oil all moving parts every month.

Before storage

1 .« Clean the blade thoroughly.
2. Repaint all parts from which paint has worn.

3. When “the blade is dry, oil all moving
parts. Apply oil liberally to protect
against rust.

4. Store blade in a dry place.

DISMOUNT ING

a) Set tractor parking brake, stop engine
and remove ignition key. Place lift lever
in float position and relieve hydraulic
pressure by moving valve handles back and
forth.

b) Remove linchpin (fig.4, item 4) from the
quick hitch latch.

c) Move the quick hitch/ lever (fig.4, item
3) to the unlock position (rearward).
Disconnect blade cylinder hoses from

tractor.

d) Remove blade from subframe.

OM 0179 18



ASSEMBLY - BLADE

NOTE: Before mounting this attachment on your

tractor, your tractor must be mounted
with a HTA QH6000 subframe.

STEP L BLADE ASSEMBLY

a)

b)

c)

Install the female quick hitch (fig.1,
item 1) inside the blade attachment (slot
on top side) using a 23/32" dia. x 4 11/16"
long pin (fig.1, item 2). Lock the pin
inplace with a 1/4" x 1 1/2" bolt & nylon
lock nut on the underside of the blade
attachment.

Install grease fitting (fig.t, item 3)
on pin (fig.1, item 2).

Hook one end of the two springs to the
attaching brackets (fig. 2, item 1) on
the blade frame. Place a 5/16" X 5" eye
bolt (fig.2, item 2) on the other end of
each spring. Insert the eye bolts through
the holes in the upper blade cross member
(fig.2, item 3) as shown in figure 2.
Secure the eye bolts with 5/16" nuts.
Adjust eye bolts so that the spring
lengthens 3/4". Lock eye bolts with two
other 5/16" nuts.

Place four shim washers (fig.1l, item 4)
over each skid shoe (fig.1, item 5). Insert
one skid shoe in each support bracket from
underside. Place two shim washers over
each skid shoe on top side of support
bracket and secure skid shoes with linch
pins (fig.1, item 6).

Install the trip spring lockout brackets
(fig.1, item 7) in the upper holes behind
the blade. Lock in place with the 3/8" X
1 7/16" pins and the 3mm X 6mm hairpins.

OM 0179 19

FIGURE 1

FIGURE 2




BLADE — ASSEMBLY

STEP 22 HYDRAULIC ANGLING INSTALLATION

a)

b)

c)

a)

Install base end of the two cylinders on
the blade (cylinder ports on top side)
using two 7/8" x 2 7/8" pins {(fig.3, item
1) « Lock the pins on the underside with
1/4" X 1 3/4" bolt & nylon lock nut.

Place a breather plug (fig.3, item 2) in
the rod end port of each cylinder using
thread sealant.

Attach rod end of each cylinder to the
female quick hitch (grease fittings
outward) using the 3/4" X 3" pins (fig.3,
item 3). Lock the pins on the upper side
of the female quick hitch with 1/4" x 1
1/2" bolt & nylon lock nut.

Using thread sealant, attach a 90° elbow
3/8" male X t1/4" pivoting female and male
quick coupler with rubber dust cap at the
1/4" end of each hose, placing the rubber
dust cap ring on the hose before connecting.

Install the other end of the 40" hose to
the base end port of the left hand cylinder
(fig.3, item 4) using thread sealant,
and identify this hose with the green
plastic ring. Attach the other end of
33" hose to the base end port of right
hand cylinder (fig.3, item 5) using
thread sealant, and identify this hose
with the yellow plastic ring.

OM 0179 20

FIGURE 3



ASSEMBLY - BLADE

STEP 3 BLADE INSTALLATION

a)

b)

Insert the male quick hitch section (fig.4,
item 1) on the tractor into the blade female
quick hitch (fig.4, item 2) , turn engine
off and set parking brake. Lock in place
by moving the lever (fig.4, item 3) to lock
position (fully forward). Secure latch with
linchpin (fig.4, item 4).

Escaping hydraulic fluid (oil)
under pressure can penetrate the skin
causing serious injury.

o Do not use your hands to check for
leaks. Use a piece of cardboard or
paper to search for leaks.

o Stop engine and relieve pressure by
moving valve handles back and forth
before connecting or disconnecting
lines.

o Tighten all connections before
starting engine or pressurizing limnes

If any fluid is injected into the skin,
it may result in gangrene if the fluid
is not surgically 'removed within a few
hours by adoctor familiarwith this form
of injury.

Connect left hand cylinder hose to the
second from top female quick coupler,
and the right hand cylinder hose to the
top female quick coupler on the right
hand side of tractor.

OM 0179 21

FIGURE 4




SNOWBLOWER - SAFETY DECALS

A DANGER

REPLACE IMMEDIATELY IF DAMAGED

A J
,—

a

-NEGLIGER DE SUIVRE LES PﬂOCﬁWRElS 8ECURI-
TAIRES O'UTILISATION PEUT ENTRAINER DES

BLESSURES.

« POUR UNE UTILISATION SECURITAIRE SUIVRE
TOYTES LES INGTRUCTIONS D'UTILISATION ET
PRECAUTIONS SECURITAIRES DANS LE MANUEL
DE L'OPERATEUR.

. Qrpg“ DES LUNETTES DE SECURITE EN TOUT

. GARDEE MAINS, PIEDS ET VETEMENTS ELOIGNES
DE:{I .CES MOTRICES.

» ARRETER LE MOTEUR AVANT DE QUITTER LA
POSITION DE LOPERATEUR.

* ATTENDRE QUE TOUS LES MOUVEMENTS SOIENT
ARRETES AVANT D'AJUSTER, LUBRIFIER, NET-
TOYER OU DEBLOQUER LA MACHINE.

* GARDER L'ENDROIT D'UTILISATION DEGAGE DE
TOUTES PERSONNES ET ANIMAUX.

* GARDER TOUS LES ECRANS PROTECTEURS EN

TOAVOID SERIOUS INJURY:

KEEP HANDS OUT OF THIS

DISCHARGE CHUTE WHILE
ENGINE IS RUNNING

POUR EVITER DES BLESSURES
GRAVES:

GARDER LES MAINS ELOIGNEES
DE CETTE GOULOTTE LORSQUE
LE MOTEUR EST EN MARCHE

8

\

¢ J

1. (CANADA only)

AVOID INJURY FROM
ROTATING AUGER
KEEP HANDS. FEET AND
CLOTHING AWAY
POUR EVITER DES
BLESSURES GRAVES:
GARDER LES MAINS, LESPIEDS
ETLES VETEMENTS ELOIGNES
DES VIS SANS FIN 87

TOAVOID SERIOUSINJURY:

KEEP HANDS OUT OF THIS
DISCHARGE CHUTE WHILE

\l ENGINE IS RUNNING /

1. (U.S.A. 02;;1/’4:>

AVOID INJURY FROM
ROTATING AUGER

KEEP HANDS, FEET AND
N CLOTHING AWAY J

. (CANADA only)

OM 0179

b, (USA only)

PLACE.
* JAMAIS DIRIGER L'EVACUATION VERS DES PIE.

» TOUJOURS UTILISER UN MASQUE A POUSSIERE
DANS UN ENVIRONNEMENT POUSSIEREUX.

. Devzi'rou‘res LES MATIERES PLASTIQUES
gwlc‘:is S DE LA MLE UR INTENSE ET DES

S,
o NE_JAMAIS PERMETTRE DE PASSAGERS SUR
|_ CETTE MACHINE. [

TIMENTS, AUTOMOBILES, ETC.

3. (CANADA only)

!
A DANGER

dﬂé'c ¥

SHD MENG
00 NOT OPERATE

PROTECTEUR MANQUANT
RE PAS UTILISER

4:§,§;ib¢

SHED MISSING
00 NOT OPERATE

PROTECTEUR MANDUANT
KE PAS UTILISER

5. (USA.

" & WARNING

FAILURE TO FOLLOW SAFE OPERATING PROCEDU-

RES WAY RESULT IN INJURY.

« FOR SAFE OPERATION FOLLOW ALL OPERATING
INSTRUCTIONS ANS SAFETY PRECAUTIONS W
OPERATOR'S MANUAL.

«EYEPROTECTIONMUST BEWORN AT ALL TIMES.

» KEEP HANDS, FEET AND CLOTHIRG AWAY FROM
POWER DRIVEN PARTS.

« STOP ENGINE BEFORE LEAYING OPERATOR
PO

SITION.

«WAIT FOR ALL MOVEMENTS M $TOP BEFORE
STARTING TO AOJUST, LUBRICATE. CLEAN OR
UNCLUIG THE MACHIRE.

o KEEP THE AREA OF OPERATION CLEAR OF ALL
PERSONS AND ANIMALS,

=KEEP ALL GUARDS AND SHIELDS N PLACE.

« NEVYER DIRECT DISCHARGE TOWARG 8Y:
STANDERS. BUILDINGS. CARS E TC,

o ALWAVS USE A DUST MASK WHEN WORKING IN
DUSTY CONDITIONS.

« KEEP PLASTIC MATERIALS AWAY FROM (NTENSE
HEAT AND OPEN FUME.

« NEVER ALLOW PASSENGERS ON THE

\_ ATTACHMENT,

2. (U.S.A. & CANADA)

& CANADA)

Visible only 1f shield
is missing.



OPERATION = SNOWBLOWER

The safe operation of this machine is the
responsibility of the operator. The operator
should be familiar with the tractor and
snowblower and all safety practices before
starting operation.

NOTICE | To avoid damage to the snowblower,
retorque all bolts after the first 10 hours
of operation.

PREPARING FOR SNOW REMOVAL

1. Read the Operator's Manual carefully
before using the tractor and snowblower.
Be thoroughly familiar with the controls
and proper use of the equipment. Know how
to stop the unit and disengage the controls
quickly.

2 Make sure the blower is clear of snow
before engaging the PTO.

3. Make sure the auger and fan operate freely.

4. Check the oil level in the worm gear box
make sure level is up to the side plug,
and if necessary, add AGMA 5EP or API
GL-5 SAE 90 gear oil.

5. Check the three shearbolts, one on each

auger section and one between the fan and
gearbox for proper tightness.

6. Adjust so that the snowblower skid shoes
run level.

7.  Wear adequate winter outer garments while
operating equipment.

WORK AND TRAVEL SPEED

Working ground speed will depend on the
depth and density of the snow to be cleared.
Normally, ground speed will range from 4 to

7 mph for light, dry snowfalls (3-6"), and
1-3 mph for heavy, wet or drifted snow.

To transport, disengage the PTO, and raise
the snowblower to full transport height.

OM 0179 23




SNOWBLOWER = OPERATION

OPERATING CONTROLS

HYDRAULIC CHUTE ROTATION
The hydraulic chute rotation lever (fig.1,
item 1) is located on the left hand side
of the valve. Push the lever forward to
rotate chute to the left (counterclockwise)
and rearward to rotate to the right, or
clockwise.

RAISING AND LOWERING THE SNOWBLOWER
Move the hydraulic lift lever (fig.1,
item 2) rearward to raise the snowblower
and forward to lower the snowblower.Move
the lever fully forward for float position.

PTO OPERATION
The mid PTO is selected by pulling back
on the PTO lever on left side of seat.
Engage attachments at low engine RM
only. To activate or engage PTO, lift up
on the PTO lever on right hand side of
instrument panel, push down to disengage.

ADJUSTMENTS

To avoid personal injury, be
sure the tractor engine is off, the PTO
disengaged, and all movement has stopped
before making any adjustments.

DEFLECTOR ADJUSTMENT
Set the angle of deflector according to
the distance the snow must be thrown. To
set the deflector angle, loosen the two
deflector knobs (fig.1, item 3), adjust
the deflector, and tighten the two knobs
securely.

SKI1D SHOE ADJUSTMENT

Adjust the snowblower so that the skid
shoes run (fig.1, item 4) level. Adjust
the skid shoes according to the surface
being cleared. Adjust downward for rough
or uneven surface conditions so that
stones are not thrown with the snow, and
adjust upwards for smooth surfaces.
Adjust both skid shoes to the same height
to keep the cutting edge level.

OM 0179 24

FIGURE

1



OPERATION - SNOWBLOWER

SNOW REMOVAL METHODS

- DO NOT USE HANDS OR FEET TO UNPLUG CHUTE, Do NOT ATTEMPT TO CLEAR
PLUGGED CHUTE OF SNOW WHILE TRACTOR ENGINE IS RUNNING. IF THE CHUTE PLUGS,
DISENGAGE THE P.T.0., SHUT OFF THE TRACTOR ENGINE, REMOVE THE IGNITION KEY, WAIT
FOR ALL MOVEMENT TO STOP, AND THEN CLEAR THE SNOW FROM THE CHUTE.

Adefinite pattern of operation is required to thoroughly clean the snow area. These
patterns will avoid throwing snow in unwanted places as well as eliminating a
second removal of snow.

SNOW REMOVED TO EITHER SIDE NO SNOW PILED ON THS SE

START

= ROTATE HERE <
— GUIDE 180°
(- > =)
STARY _ g ROTATE
HERE GUIDE 180
- (ng*
FINISH GUIDEg_Q: FINISH o

—tf

€ e HERE

SNOW REMOVED TO EITHER SIDE SNOW REMOVED TO THIS SIDE ONLY
Where it is possible to throw the snow If the snow can only be thrown to one side
to the left and right (above), as on a of the driveway or sidewalk (above), start
long driveway, 1t is advantageous to on the opposite side. At the end of the
start in the middle. Plow from one end first pass, rotate the discharge guide
to the other, throwing show to both 180° for the return pass. At the end of
sides without changing the direction of each succeeding pass, rotate the discharge
the discharge guide. guide 180° to maintain direction of throw

in the same area.

oM 0179 25




r

SNOWBLOWER — MAINTENANCE

TIRE PRESSURE

- Inflate front wheel tires to maximum
pressure recommended by the tractor
owner's manual.

- Adjust rear tires to specifications in
tractor owner's manual.

MAINTENANCE SERVICE AND STORAGE

1. Always use the special shear bolts
on the fan, and the special grooved
shear bolts on the auger sections,
as shown on shearbolt decal (below)
inside the collector housing.

USE SPECIAL AUGER
SHEAR BOLTONLY

USE SPECIAL FAN
SHEAR BOLT ONLY

[ =

a\

ONE END UP, _j/ 7
ONE END DOWN

2. Check the shear bolts at frequent in-
tervals for proper tightness to be
sure the blower is in safe working
condition.

3. Never store the tractor with fuel in
the fuel tank inside a building where
open flame or sparks are present.
Allow the engine to cool before
storing in any enclosure.

4. Run the snowblower a few minutes after
blowing snow to prevent freeze up of
the auger and the impeller.

5. Provide adequate blocking before
working under the snowblower when in
the raised position.

LUBRICATION

1. GEARBOXES: Check the oil level in the
gearboxes every month. Make sure
oil is up to level plug (fig.1,
items 1 & 2) If necessary add AGMA
SEP, or APl GL-5 SAE90 gear oil.
Replace oil every two seasons or
200 hours whichever comes first.

oM 0179

END

AUGER SECTIONS: Grease the fitting
on each auger section every 24 hours
of operation or once a year.

PTO DRIVELINES: Grease each u-joint
fitting every 8 hours of operation.
Slide drive shaft apart and coat
sliding surfaces with grease every
8 hours of operation.

SUBFRAME: Grease all fittingson lift
and on subframe attaching points every
8 nours of operation.

OF SEASON STORAGE

26

Clean the snowblower thoroughly.

Repaint all parts from which paint
has worn.

When the snowblower is dry, oil all
moving parts. Apply oil liberally to
all surfaces to protect against rust.

Lubricate the snowblower as instructed
above.

List the replacement parts that will
be needed before the next season.

Store the snowblower in a dry place.

FIGURE 1



ASSEMBLY - SNOWBLOWER

NOTE: Before mounting this attachment on your tractor, your tractor must be mounted
with a HTA QH6000 subframe and a HTA DK6000O drive Kkit.

STEP 1: SNOWBLOWER ASSEMBLY

a) Turn snowblower with auger facing down.

b) Place reduction gearbox support (fig.1,
item 1) on back of reduction gearbox
(fig.1, item 2). Secure the support to
the reduction gearbox using three M10 x
25mm bolts and lockwashers. Tighten securely.

c) Remove paint from blower impeller input
shaft and install a 1/4" x 2 1/2" key in
the impeller shaft keyway.

d) Apply anti-seize compound on the impeller
input shaft.

e) Carefully align the reduction gearbox hub
with the impeller shaft and the key seats.

f) Secure the top of the gearbox support to
the back of the impeller housing using
two 5/16" x 1" Allen set screws (fig.1,
item 3) with the head inside the impeller
housing and a lockwasher and nut on the
outside of the support.

g) Install female hitch (fig.1, item 4) on
back of snowblower using two 5/8" x 1
1/4" bolts' (fig.1, item 5), lockwashers
and nuts in top holes, and two 5/8" X 1
1/4" bolts and lockwashers in two bottom
holes. Do not tighten yet.

h) Secure the bottom part of the gearbox
support to the female hitch, using two
3/8" X 3 3/4" bolts (fig.1, item 6) and
flatwashers on top of the support, and a
lockwasher and nut on the underside.
Securely tighten all four bolts securing
the support, and tighten the four bolts
securing the female hitch to the snowblower.

i) Set snowblower with skid shoes on the ground.

j) Fill reduction gear box with 1.25 pts
(.6 liter) of SAE90 gear oil.

OM 0179 27




SNOWBLOWER - ASSEMBLY

k)

Remove paint from the gearbox input shaft
and place 1/4" x 1/4" X 1 1/4" key (fig.2,
item 1) in the shaft keyway. Install drive-
line yoke (fig.2, item 2) over reduction
shaft and secure in place with a 1/4" x 2
1/2" bolt (fig.2, item 3) and nylon nut.
Tighten bolt and set screw securely.

Install driveline guard (fig.2, item 4)
on the reduction gearbox, using one 10 x
15mm bolts and lockwashers. Tighten securely.

STEP 2 CHUTE AND HYDRAULIC ROTATION

a)

b)

c)

d)

e)

f)

g)

Install the hand guard (fig.3, item 1) on
the chute with the top portion inside the
chute and the bottom section outside the
chute base ring. Place two 1/4" x 3/4"
bolts (fig.3 item 2) with the head on the
outside of the chute, through the chute
then through hand guard and secure each
bolt with a flatwasher, lockwasher and
nut. Torque to 9-11 Ibs. ft.

Place the plastic anti-friction insert
(fig.4, item 1) over the chute base.
Apply grease on top of this insert where
it will contact the chute base.

Place the chute on the plastic insert and
secure with two retaining plates (fig.4,
item 2) on front side of snowblower using
four 1/4" x 3/4" bolts, lockwashers and
nuts. Do not tighten.

Insert the 1 5/16" long plastic bushing
(fig.4, item 3) in the tube weldment.

Insert the 1 11/16"™ long bushing (fig.4,
item 4) in the rotation bracket (fig.4,
item 5).

Install longest tube end of rotation worm
(fig.4, item 6) in the bushing in rotation
bracket.

Insert locking collar (fig.4, item 7)
over rotation worm. Install a 1/8" X
3/16" x 1" key in the hydraulic motor
shaft keyway.

0179 28

FIGURE 2

FIGURE 3




ASSEMBLY - SNOWBLOWER

h)

i)

3)

k)

1)

m)

Install hydraulic motor (fig.4, item 8)
on rotation bracket and inside rotation
worm. Secure the motor on the rotation
bracket using two 3/8" x 1 1/4" bolts,
flatwashers (on motor side), lockwashers
and nuts. Torque to 35-42 lbs/ft.

Install rotation bracket assembly on
under side of chute base' lip and worm
inside bushing (fig.4, item 3) in tube
weldment. Secure assembly with two more
retaining plate on upper side of chute
base lip and four 1/4" x 3/4" bolts,
lockwashers & nuts. Remove linear play by
sliding worm against rotation bracket and
locking collar toward worm, tighten the
locking collar set screws and all bolts.

Install a connector 7/8" 0.R.B. male X
9/16"-18 J.I.C. male (fig.5, item 1) in
each port of hydraulic motor. Tighten.

Install 90° elbow 1/4" male x 1/4" pivot-
ing female (fig.5, item 2) at male end of
hoses.

Using thread sealant, attach a male quick
coupler with rubber, dust cap (fig.5, item
3) on each elbow (dust cap ring must be
on hose before installation).

Connect the two hydraulic hoses to the
motor, placing a flow restrictor (fig.5,
item 4) in connector (fig.5, item 1).

STEP 3: ATTACHING SNOWBLOWER TO QUICK HITCH

a) Move quick hitch lever (fig.6, item 1)

b)

rearward to the unlock position. Position
tractor behind snowblower and raise front
male quick hitch to approximately 3/4"
from the ground.

Introduce male quick hitch (fig.6, item
2) into female quick hitch (fig.6, item
3) on blower. Raise male section so that
it isparallel to female section and insert
it all the way into female section. Raise
blower and move the lever forward to locked
position. Secure latch with linch pin.

oM 0179 29

¥

«5 ,
)

FIGURE 5

FIGURE ©




SNOWBLOWER - ASSEMBLY

c) Connect snowblower driveline (fig.6, item
4) to PTO shaft in frame by sliding back
locking collar on drive line yoke and
pushing yoke over shaft until locking
ring snaps back.

This shaft turns at very high
RPM. IT collar is not locked to shaft at
tractor end, or if yoke at blower end is
not secured properly, thedriveline can fly
loose with great force capable of causing
serious injury or death.

d) Adjust skid shoes according to adjustment
instructions on page 24.

e) Release pressure from hydraulic system by
moving valve handles back and forth.

PN e]  Escaping hydraulic fluid (oil)
under pressure can penetrate the skin

causing serious injury.

e DO not use your hands to check for
leaks. Use a piece of cardboard or
paper to search for leaks.

o Stop engine and relieve pressure by
moving valve handles back and forth
before connecting or disconnecting
lines.

o Tighten all connections before starting
engine or pressurizing lines.

If any fluid is injected into the skin,

it may result in gangrene if the fluid is

not surgically removed within a few hours
by a doctor familiar with this form of
injury =

f) Connect chute rotation hoses to female
quick coupler on right side of subframe.
g) Verify that moving valve lever rearward
turns chute towards the right in clockwise

direction. If not, reverse hoses.

h) Match hydraulic hoses to female couplers
using the colored plastic rings.

OM 0179 30



SAFETY DECALS - BROOM

REPLACE IMMEDIATELY IF DAMAGED

| & WARNING

FAILURE TO FOLLOW SAFE OPERATING PROCEDU-

AES MAY RESULY N IHNJUAY.

« FOR SAFE OPERATION FOLLOW ALL OPERATING
INSTRUCTIONS ANS SAFETY PRECAUTIONS W
OPERATOR'S MANUAL.

* EYE PROTECTION MUST BE WORN AT ALL TIMES.

« KEEP HANDS, FEET AND CLOTHING AWAY FROM
POWER DRIVEN PARTS.

. ST%P ENGINE BEFORE LEAVING OPERATOR
POSIT
WAIT FOR ALL MOVEMENTS TO STOP BEFORE
STARTING TO ADJUST, LUBRICATE, CLEAN OR

INCLUG THE MACHINE,

UN

KEEP THE AREA OF OPERATION CLEAR OF ALL
PERSOHS AND ANIMALS.

KEEP ALL GUARDS AND SHIELDS N PLACE.
UEVER OIRECT DISCHARGE TOWARD ey.
STANDERS, BUILDINGS, CARSE

ALWAYS us: A OUST MASK WHW WORKING IN
DUSTY COND{

KEEP PLASTIC uATUuALs AWAY FROM INTENSE
HUT AND OPEN FLA

LNEVER ALLOW F’ASSENGERS ON THE
ATTACHMENT. =
1. (USA. & CANADA)

[ A\ MISEEN GARDE |

NEGUIGER DE SUIYRE LES PROCEDURES secum
TAIRES D'UTILISATION PEUT ENTRAINER OES
BLESSURES.

« POUR UNE UTILISATION SECURITAIRE SUIVRE
TES LES IKSTRUCTIONS D'UTILISATION ET
CAUTIONS SECURITAIRES DANS LE MANUEL

OE L'OPERATEUR.
+ PORTER DES LUNETTES DE SECURITE EN TOUT
TEM

PS.
« GARDER MAINS, PLEDS ET VETEMENTS ELOWGNES
OES ces MOTRICE!

S.
. ER LE IIO‘TEUR AVANT DE QUITTER LA
POSlﬂON Of Lo TEUR.
ATTENORE QUE TOUS LES MOUVEMENTS SOIENT
ARRETES AVANT D'AJUSTER, WWBRIFIER, NET.
TOYER BLOQUER LA MACHINE.
+ GARDER L'ENDROIT D'UTILISATION DEGAGE DE
TOUTES PERSONNES ET ANIMALIX.
« GARDER TOUS LES ECRANS PROTECTEURS EN

PLACE.
* JAMAIS DIRIGER L‘EVACUATION VERS DES Pit-
TONS, BATIMENTS, AU O O S, ETC.

* TOUJOURS UTILISER
DANS UN euvmounsuzm
. wss LES wmﬁnes PLASTIQUES
HEE! DE LA CHALEUR INTENSE ET DES
FLAMM

+ NE JAMAIS PERMETTRE DE PASSAGERS SUR
\_ CETTE MACHIN oy

3. (CANADA only)

OM 0179

A WARNING

PINCH POINT

AVOID INJURY FROM
FRAME PIVOT AND STOPS:

e Keep hands and feet away.
183

2.

(USA.

& CANADA)

A&\ MISE EN GARDE
POINT DE PINCEMENT

CHASSIS PIVOTANT.
PEUT PROVOQUER
BLESSURES:

e Carder mains et pileds

DES

éloignés. 201

L. (CANADA only)

31




BROOM - OPERATION

OPERATING CONTROIS

I NOTICE | Before operating, nmeke sure broom
pivot lock (fig.1, item 1) pin is in its
most extended position to allow broom to
follow ground variations.

RAISING AND LOWERING BROOM
Refer to page 7 'RAISING
ATTACHMENTS' .

& LOWERING

HYDRAULIC ANGLING
Moue left valve handle forward to angle
broom to the left and move handle rearward
to angle broom to the right.

PTO OPERATION
The mid PTO is selected by pulling back
on the PTO lever on left hand side of
seat. To activate or engage PTO, lift up
on the PTO lever on right hand side of
instrument panel, push down to disengage.

ADJUSTMENTS

To avoid personal injury, be
sure tractor engine is off, the PTO
disengaged, parking brake is set and
all movement has stopped before
making any adjustment.

BRUSH GROUND CONTACT ADJUSTMENT
Turning the ground contact wing nut
(fig.1, item 2) in a clockwise direction
decreases brush ground contact. Turning
ground contact handle counterclockwise
increases brush ground contact and must
be used only to compensate brush wear.

NOTICE | Adjust so that broom head when

lifted by the front, weighs approximately
50 1lbs , more than this could cause
premature brush wear and overheat gearbox.

FRONT WHEEL JACK (3)
Adjust so that brushes rest on the
ground, and turn jack handle two full
turns counterclockwise, so that brushes
barely touch the ground.

OM 0179 32

FIGURE 1

OSCILLATION LOCK-0UT PIN

Set broom head parallel to female hitch
and place pin (fig.1, item 4) in "lock"
position to prevent broom from
oscillating side to side. This feature
was designed to prevent uneven brush
wear, unlock pin only for light duty
work on uneven ground or when using
side casters.

OPTIONAL CASTER WHEELS ADJUSTMENT (5)

Required for: lawn thatching and/or leaf
raking. Adjust height to the nearest
1/4" by placing spacer sleeve(s) on
upper or lower side of stand support.
Adjust according to type of operation
(see next page for applications).



OPERATION - BROOM

PREPARING FOR SWEEPING

AAWARNING E

Read the operator's manual carefully.
Be thoroughly familiar with controls
and proper use of the equipment.

Do not allow anyone other than the
operator on the tractor. Do not allow
any rider on the attachment.

If tractor is not equipped with
optional cab, operator must wear eye
protec'tion (face shield etc.) during
operation.

Be sure bystanders are completely clear
of tractor, broom & broom discharge
area before operating the broom.
Contact with tractor, broom or debris
discharged by broom can cause serious
injury .

NOTICE | Remove any accumulation of

snow, ice, dirt or md from inside
and outside broom hood and from in
between bristles regularly; excess
weight will unbalance broom causing
premature and/or uneven wear of
bristles.

NOTICE | Never operate broom on any

kind of carpet-

| NOTICE lRemember to sweep with the
tips of the bristles, like a broom-
not with the sides of bristles,

like a mop.

oM 0179

APPLICATIONS :

o SNOW REMOVAL

AWARNING Foreign objects in snow

may be thrown farther than the snow
itself. Use slowest brush speed
that will perform the job. Stay
aware of broom discharge direction.

This broom works best on snow depth
of 6" or less. Large amounts of
snow can be moved if ground speed
is reduced.

To avoid snow being blown back on the
tractor or operator, sweep with the
wind blowing in the discharge direc-
tion.

The use of tire chains is recommended
for extra traction.

o LAWN THATCHING AND LEAF RAKING

NOTICE | Optional caster wheels

must be installed to perform these
types of operation in order to
limit excessive ground contact.

Set caster wheels at 1" to 1
below brush tips for leaf
and thatching operations.
Slower brush speed and ground speed
are more adequate for lawn thatching.
This will avoid bouncing which
could damage the lawn due to excessive
ground contact.

Minimize dust by sweeping when moisture
is high (but not wet) whenever
possible.

1/4"
raking

e GENERAL SWEEPING (parkina lots etc.)

1.

33

Minimize dust by reducing brush speed
and by sweeping on days with high
moisture .

For light material, angle broom 12
to 15° right or left rather than fully
angled to obtain wider sweeping path.
Prevent damage to broom by removing
large foreign objects.




BROOM = MAINTENANCE

MAINTENANCE SERVICE AND STORAGE

1. Never store the tractor with fuel in
the fuel tank inside a building
where open flames or sparks are
present. Allow the engine to cool
before storing in any enclosure.

2. Avoid exposing broom bristles todirect
sunlight for long periods. Long
exposure to direct sunlight will
damage the bristles.

3. Provide adequate blocking before
working under the broom.

4. Because of dust raised when sweeping
(other than snow), the tractor air
cleaner should be checked daily and
replaced when necessary.

5. Check and tighten all hardware incl-
uding factory installed hardware,
every 8 hours of operation and before

operation.

6. Do not alter or modify the broom. If
you have any questions, contact your
dealer.

LUBRICATION

1. BROOM: Using a good quality multi-
purpose lubricant, lubricate all
pivot points and brush ground contact
adjustment threads every 24 hours of
operation.

2. DRIVELINE: Grease as indicated on
decal helaw.

IMPORTANT
8n 20n an 8h 8h

* GREASE ALL POINTS AS SHOWN (h = hours)
IN DIAGRAM AND USE A "MOLY" LUBE

¢ THE CENTERING UNIT MUST BE GREASED EVERV
4 HOURS

182

OM 017

GEARBOX: Check that the gearbox oil
level is up to the front plug before
initial operation and every 40
hours of operation. Change oil
every 100 hours of operation. Use
S.AE. 140 oil.

FRONT WHEEL: Grease every eight
hours of operation.

FRONT TIRE PRESSURE: Inflate to 30 psi.

STORAGE

34

Install a rubber dust cap on each hose
quick coupler.

Clean broom thoroughly.
Oil all moving parts.

Store broom on storage stands so that
the bristles do not touch the ground.

If broom bristles are exposed todirect
sunlight, protect bristles with a tarp.

Store the broom in a dry place.



MAINTENANCE -~ BROOM

BRUSH REPLACEMENT

a) Remove the eight 5/16"™ X 1/2" bolts (fig.1,
item 1), one 172" X 1 3/4" bolt (fig.1,
item 2) from each broom end and remove
broom side plates and retainer cup (fig.2,
item 1).

b) Remove worn brushes by sliding brushes
outward.

c) Install new brushes, starting with a 10°
concave brush (fig.2, item 5) the a 5°©
concave brush (fig.2, item 2) and then
the zigzag brushes (fig.2, item 7) on
each side of gearbox.

NOTICE | The pins (fig.2, item 4) in zigzag

brushes must all be placed on the same
brush support cone (fig.2, item 6).

FIGURE 1

d) Position retainer cups (fig.2, item 1)
on inside surface of side plates with
the 1/2" x 1 3/4" bolts (fig.t, item
2)(bolts must have lockwasher against
head and two flatwashers under the
lockwasher). Thread bolts into shaft
ends, aligning side plate holes with
broom housing holes. Apply anti-seize
compound on 1/2" x 1 3/4" bolts and on
shaft ends. Tighten securely.

e) Reinstall the eight 5/16" X 1/2" bolts
(fig.1, item 1) into side plates on each
side of broom. Tighten securely.

FIGURE 2

oM 0779 35




BROOM = ASSEMBLY

NOTE: Before mounting this attachment on your tractor, your tractor must be mounted
with an FITA QH6000 subframe and an FITA DK6000 drive Kit.

STEP 1:- BROOM PREPARATION (FIGURE1)

a) Insert a parking stand (1) in each stand
support from the underside and install a
5/32" x 1 1/4" cotter pin in upper hole
of each parking stand. Set parking stands
in most extended position and secure
with two 4mm x 80mm hairpins (2).

b) Assemble jack (3) to front of broom
using three 3/8" x 1" bolts (4) , lockwashers
& nuts. Tighten securely. Inflate front
tire to 30 psi.

c) Install a 90° elbow 3/8" male x 1/4"
pivoting female (3) in each cylinder
port using thread sealant. with cylinder
ports facing you and base end to your
left, set both elbows at approximately 2

o'clock.
d) Using thread sealant, install a 90°
elbow 3/8" male x 3/8" pivoting female FIGURE 1

(4) at one end of each hose, and install
a male quick coupler (5) with dust cap
over each adapter (dust cap ring must be
on elbow before installation).

e) Attach the 51" hose to cylinder base end
elbow and the 46" hose to cylinder rod
end elbow. Route the two hoses under the
down pressure adjustment spring.

£f) Install cylinder base end on top side of
female hitch using a 5/8" X 3 1/2" bolt
and a uni-torque nut (place ports away
from brushes) . Attach rod end to broom
bracket with other bolt and nut.

g) Check pivot lock pin (fig.3, item 1) and
make sure it is in its innermost position
to avoid buckling of female hitch member ,
and to facilitate quick hitch attachment.

oM 0179 36



ASSEMBLY — BROOM

STEP 22 BROOM INSTALLATION (FIGURE 2)

a)

Insert driveline half (with quick connect
yoke) over broom driveline half. Set
driveline on driveline support (7)

NOTICE |priveline sliding surfaces must be

b)

c)

d)

e)

f)

greased.

Place lever (2) on male hitch, rearward
in unlocked position.

Carefully drive tractor and introduce male
hitch'(3) into female hitch (4) on broom.
Raise broom approximately 3 1/2" off
ground, turn off engine and set tractor
parking brake.

Lock male hitch to broom female hitch by
placing lever (2) fully forward. Secure
quick hitch latch with linchpin.

Attach depth limiting chains (5) to
broom female hitch (1) using clevis with
cotter pins, and to chain supports (6)
using the clevis (8), drilled pins and
hairpins. Attach chains supports t©
subframe (8) using two 3/8" x 1 t/2"
bolts and nylon lock nuts. Select chain
support hole position so that when male
hitch 1S lowered and supported by chain,
male hitch is 3" to 3 1/2" from ground.

Holding the driveline, rotate driveline
support forward and out of the way, and
connect driveline to subframe PTO shaft.
Make sure locking collar on driveline
yoke has snapped back fully and is well
secured to shaft.

AA\WARNING This shaft turns at very high

RPM. 1If the collar is not locked to the
shaft at subframe end, or if the yoke at
the attachment end is not secured properly,
the driveline can fly loose with great
force capable of causing serious injury
or death.

oM 0179 37

FIGURE 2




BROOM = ASSEMBLY

g) Set parking stands(fig.t, item 1) in
raised position, placing hair pin on
upper side of stand support.

h) Unlock broom pivot bracket by placing pin
(fig.3, item 1) in its most extended
position; a light pressure either up or
down on broom head will help pin adjustment
(this allows broom to follow ground vari-
ations). This bracket should remain unlocked
during transport.

YNVLGIIN e} Escaping hydraulic fluid (oil)

under pressure can penetrate the skin
causing serious injury. FIGURE 3
e Do not use your hands to check for
leaks. Use a piece of cardboard or
paper to search for leaks.
e Stop engine and relieve pressure by
moving valve handles back and forth
before connecting or disconnecting
lines.
e Tighten all connections before starting
engine or pressurizing lines.
If any fluid is injected into the skin, it
may result in gangrene if the fluid is not
surgically removed within a few hours by a
doctor familiar with this form of injury.

NOTE: If hydraulic cylinder hoses are already
identified with colored plastic rings, connect
attachment hoses to matching color female
couplers on right hand side of tractor.

i) Connect cylinder base end hose to lower
female quick coupler on right hand side
of tractor and rod end hose to upper
female quick coupler.

j) Verify operation of broom angling described
,(if not as described, stop engine, release
hydraulic pressure and switch coupler
location) then identify hydraulic hoses
in relation to female couplers using the
colored rings.

k) Correct all adjustment settings on page
32.

oM 0179 38



ASSEMBLY -

BROOM

STEP 3 OPTIONAL CASTER WHEEL INSTALLATION

b)

NOTE: Caster wheels are required for lawn
thatching and to prevent gouging
(refer to applications page 33).

Remove pin (fig.4, item 1) and hair pin
from each caster wheel. Select desired
number of spacer sleeves (fig.4, item 2)
to remain on bottom portion of caster
wheels.

Remove parking stands (fig.1, item 1) and
replace them with the caster wheels (fig.4,
item 3). Place remaining spacer sleeve(s)
over caster wheels on upper side of stand
supports, and secure caster wheels with
pins (fig.4, item 1) and hair pins.

oM 0179 39

FIGURE &




DISMOUNT ING

a)

b)

c)

d)

e)

f)

g)

Extend broom parking stands (fig.1, item
1) placing hair pins on underside of
stands supports, and lock broom attachment
using pin (fig.3, item 1) (alight pressure
either up or down on broom head will
help setting pin in innermost (or lock)
position) - This is to facilitate dismounting
and remounting.

Disconnect chains (fig.2, item 5) from
chain supports (fig.2, item 6) by removing
hair pin from clevis.

Set hydraulic valve in float position,
turn engine off , set parking brake, remove
ignition key and relieve hydraulic pressure
by moving valve handles back and forth.

Disconnect angling cylinder hoses from
tractor.

Remove lynch pin from male hitch latch
and place male hitch lever (fig.2, item
2) in unlock position (rearward).

Disconnect driveline from tractor PTO and
place driveline on its support.

Carefully separate broom from tractor as
it rests on storage stands.

OM 0179 40



PARTS GUIDE

TWO SPOOL VALVE ASSEMBLY

REF DESCRIPTION QTY
1 Check valve repair Kit coeeeeeeseeeseeseenoussosnssenensonas 1
2 Relief valve repair Kit «.oeeeeeeeeseacasan e et 1
3 Float spool repair Kit ooeeeeeeieseeeeossensnsonsoosascnsonss 1
4 Regular spool repair Kitl «.oeoeeeeeeeeeeeessosesssosssonasssos 1
5 AET PlUQ sssssscassssnsssssssssssnssassssssnnsnnnnnnnnnnnnns 1
6 Lever pivot DOX 8SS'Y et ueetoeeososceosossasssosssansoessssas 2
7 Boots ...cccenaneann e C e e e e e e e s 2
8 PIUG (3/8" NPTF) teueeessocesasscssnoscssocsnsonssssssass 2
9 Regular SpPoOOl cueeeeeeteneesseesoseessocescssssnsonsnssncnssossns 1
10 Float spool ...ttt iiit ittt oenisesnnanssans et e ce e 1
11 Valve DodYy .« i s o oenoeeseeesoesesssensanssocsssssecssensssosas 1

OM 0179 41




PARTS GUIDE

QH6000 QUICK HITCH SYSTEM

OM 0179 42



PARTS GUIDE

QH6000 QUICK HITCH SYSTEM

QTY

Rear subframe
Quick hitch
Quick hitch
Spring
Spring plate

Pin (1/4" dia
Pin (3/32"
Attaching

Rubber handle
Washer (9/16"
Pin (1/8" dia
Bolt (3/8" NC
Nut (3/8" NC

'—\
COWOM~NOUAWN R

PR PP
ounhwnNnH

Pin (5/32"
Chain
Pin (5/16"
Pivot pin

Bolt (5/16"
Nut (5/16" NC
Cylinder pin

Pin (1/4" dia
Cylinder 2" d
Cylinder pin

PR e
© 0 ~

NNDNMNNNNMNNDDN
~No b~ wdNhF O

Bushing
Bolt (5/8" NC
Bolt (5/8" NC
Washer (5/8",
Nut (5/8" NC.
Bolt (1/2" NC
Washer (1/2",
Nut (1/2" NC
Valve support
Link pin
Pin
L-bracket
Bolt (12mm X
Bolt (12mm X
Hose guard L.
X
X

WWWwwwwwnNDN
oD wWNPEFE O OO

w w
oo ~

. e »

w
©

QNN
P o

Bolt (12mm
Bolt (12mm

oM 0179

Front subframe ...

dia x 3/4",
lever

NC X 1 3/4",

Grease fitting

(3mm dia X 65mm,

H ce s ees e s v e

latCh ceeeeseecccaasons

X 1 3/4")

cotter) ....

dia hole. flat) «....
x 1"™. cotter)
X 1 1/2", heX) eseeeee
nylon lock)

LR S A )

Safety chain and pins ass'y eeeseeas
dia x 1".

@ 8 6o o a s o608 e e s 60 ea s s eaessnaoe

dia.

cotter) e..ee.

linch)
............B;;;-:...
ck)

nylon lo cs s oo

X 1ll’
ia x 6

Xx 1 3/4",
X 2 1/2",
lock) eeecs.n
hex)
X 1 3/4",
lock)
heX) eseeeca

* s 06 8 6 0 0 .

hair) eceeecess

L L R T Y

LY

1.25 x 30mm,
1.25 x 70mm,

hex)

hex) with

1.25 x 25mm, hex)
1.25 x 60mm, hex) with

43

without

without

loader

loader

loader sasssnas

loader eeeeeee

. e

.
L]
.
*
L]
.
.
N =, e, RPN ONW=S SN2, 22 2P, RPRPRPRPNRPRRPRPRRRERREPR



PARTS GUIDE

QH6000 QUICK HITCH SYSTEM

REF DESCRIPTION QTY
42 Hose guard R.H. 00 0.0 0 5 000 000000 SED G ENENINBNNBIONNELEROINIDS 1
43 Mower Shim seeesaenessvvosnnsvenosossssacsssossssnnassnnssonsa 2
44 Loader Shim osasessonososonossonsnssonosossncsssssossssssvessan 2
45 Front bracket L.H. R 1
46 Front bracket R.H. P T T T T S T T Y 1
47 Bolt (12mm X 1.25 X 50mm, heX) ceeeeeosecososscnssssascnssosns 7
48 FiXation PiN s esoeeososonnsesosassosososnssatsssssstsssnsssoss 1
49 Pin (4mm dia X 80mMM, NaAil) eesssessesseascsssscansasanssnnns 2
50 Rear hitch plate sessssossstossssssssnsasssosossssssossanses 1
51 Bolt (3/4" NC X 31/2", hex) L R R R R R I R R A NN I B S AV} 1
52 Washer (3/4", 10CK) saaoneesssvesnsssansnnnsosansncssnsossns 1
53 Nut (3/4" NC. heX) sssssssssssssssssssssssssssssnnnnnnnnnnns 1
54 Fixation PiN eesesssenssanasssnonstotssssososstsrsssssntsnas 1
55 Bolt (5/16" NC x 2 1/4", hex) S0 000NN ORI NORBBIOIRREBNOIDNEGENSDS 3
56 Washer (5/16", |0Ck) P00 0B AN D PN IO ENANNOOINNNORDOEOORNONS 3
57 Nut (5/16" NC. heX) seesseasonsoessnsssnsssssnssssonssnononts 3
58 Handle covsesosovnsannoesosresosssnansssrsanosassossssosenssnsos 2
59 ValVe ousao oo oo 0600600000000 0000000 00000000t sssstosstonsan 1
60 Connector 1/2" Male ssseesssssonsnvsosnsssonsssseascnnssasones 2
61 Hose 3/8" X 30" sanaeosnnssosesntasssnsssssstssssonosssssoses 2
62 Male quUIiCKk COUPIEr sosnsoasosssansonsssossoosossnsonsrannsaan 1
63 Female quick coupler ssesossosevosossnscsnosnssonoscassssnnsa 1
64 Connector 3/8" mMale ssssasonrnsonessvasnnsesstsoasssncsanssoa 4
65 Hose 1/4" X 76" saasnsesnssssosssssssnnnae se AR R 1
66 Hose 1/4" X 78" anoatnostesosanssssssssossonsnssssssssanssssnns 1
67 EIDOW 90 degs sossntsosssnsnsssssesasssnssesssosssssnssssnssss 2
68 Rubber grommet sssnvoosasoovonssaososnossssssvensssossssnnse 2
69 HOSE 1/4" X 62" sassossasoasosssoossonssssassssssossaasssssns 1
70 Hose 1/4" X 64" ssnoessnnnnescesesssossssnsssssssassonssssnse 1
71 Nylon washer (.630" dia hole. flat) RNy 2
72 Green plaStiC ring (identification) R RN 1
73 Yellow plastic ring (identification) ssssssssssssssssssssans 1
74 Female quick COUPlEr sanesasassesesrsononosssonssonssaosnnsns 2
75 Dust plug eseseessssensesossssnansssssssannastssnsnossasossssnas 2

oM 0179 44



PARTS GUIDE

HYDRAULIC LIFT CYLINDER

QTY

REF

1 Rod R
2 Grease fitting
3 Rod wiper ...
4 Seal sesevvuse
5 Cap EEEEEEEE
6 0-RiNg sessvse
7 Tefflon piston
8 O—Rlng R
9 O—Rlng N SR
10 Piston seseses
11 NUt osooes 06000
12 Cylinder tube
13 Grease fitting

(1/4"

o0 0 00

(

.

1/4"

NP .

90 deg)

[

.
.
PR RPREPRRPERERERR

OM 0779

45




PARTS GUIDE

e R N e ek e e R S S ——

1 Driveline guard sseeesseasnossssnsnoososstsssasnssosososssas 1
2 SPACET 4 a s s 00 6008080000000 0600860068600 0600880000080 080880000 1
3 Washer (5/16", lOCK) soasussssasossossnnsssasssnssnsssnnnssn 6
4 Bolt (5/16" NC X 1 1/4", hEX) S0P OGO LGN REPIONIREBEOENOEPILRLONROEOOEEBBIDS 1
5 Bolt (5/16" NC X 1", heX) S0 0PN IRANEONEONORNORNOLOOIALLOENRBLOOONLEIDS 1
6 Nut (5/16" NC. heX) assesesssssanssstonvsosssassnssonssnnsesens 5
7 Bolt (5/16" NC x 3/4“, carriaQE) R N N N N I I A I A S S A A A S A ) 4
8 Bearing 1"d1ia L I O I I I O I S O O I I S T I N T I I I O T N N I B N SR N B S ] 2
9 Bearing retainer saoosososooersososatssorososoronssssssssosnes 4
10 Splined shaft sessssesossoeososssosssssesossvssnsssssssnssons 1
11 Mid driveline sssaosnoossosasoosossonsonsssssssessostosssansans 1
12 Driveline front male half 4siieenseseosesesoscssnsnsossnsnonsae 1
13 Washer (3/8" dia hole. flat) seosesnsssssoasssossssnssnssonsa 1

oM 0179 46



PARTS GUIDE

MID DRIVELINE

REF

1

2

3 Spring
4 Universal
5

6 Bearin
7

8 Outer
9

10 Inner
11

Driveline male portion
lock yoke
joint kit
Yoke and male shaft assembly

g retainer
Nylon bearing
shield
Driveline female portion
shield
Yoke and female shaft assembly

LI I R I T R I I

® 0 5 0 0 0 0 0 0 0 s s

L O R I R A A )

LI

LI D I R D L I T R I B RNN )

(15 spl

.

.

. e

.

*

.

.

.

Quick disconnect yoke assembly
repair kit «..

ines)

I I N R I R R Y A A )

L I I )

LI I BRI )

.

.

® 0 0 6 0.0 0 0 0

S0 0 8 00 0 0 00

e« o 6 0 0 0 0 0 0

.

QTY

oo 1
" 2
oo 2
LI 2
‘e 1

2
e 2
.o 1
.o 1
LI ] 1
L ] 1

OM 0179

47




PARTS GUIDE

DRIVELINE FRONT MALE HALF

Driveline male portion assembly

OOV WN o~

Quick disconnect yoke assembly (15 splinesS) asssssssssssnnnns
Spring lock yoke repair Kit .seassassssssssssssssssssnnnnnnns
Universal joint Kit sssssssssssssssssssnssssnnsssnnnnnnnnnns
Yoke and male shaft assembly saussssssassssssssssnsannnnnnns
Bearing retaiN€r asasssssssssssssssssssssssssnnssnnnnnnnnnnsns

Ny|0n beal’ing " N EEEEEESEESESEEEEEEEEEEEEEEESEEEEEEEEEEEEEEEEEEEN

Outer shield ussssssssssssssssssssssssssnnsssnssnsnnnnnnsnnns

T S N Gt G Y

OM 0179 48



PARTS GUIDE

HYDRAULIC ANGLING CYLINDER

ROJ .sucscuncsusnssasnasasnssasnssnsnssssnssssnnssnsnnesnnsnsns
Grease fitting (1/4" NF) .suuceausssssssssnssssnnnnannnnnnnns
RODd WIPEI .susassssssssssssssssnnnsssssnnnsnssnnnnnnnnnnnnnns
SNap rNiNQg sasssssssssssssssssssssnsssnsssnssnnssnsnsnsnnnsss

PiStON waswssssssssssssssssssssssssssssssssssssssssssssnssssss

Nut ® & & & a b 56 6 5 0P BRSO E NS E N B AL s S DR RSB PR AN s Se
Cylinder tUDEe sesussssssssasssssssnansnssnsnnnnnnnnnnnnnnnss
Seal Kil saucesuusssscesssssnscssasnnansanunnnnnnaannnnnuannnns

OWWO~NO®OUAWNEER
=0
©
O Do
c
T .
n
n
n
.
n
.
1 ]
n
n
n
n
n
.
n
.
n
n
n
n
n
n
.
n
.
n
n
n
n
n
n
.
n
.
n
n
n
n
n
n
n
n
.
n
.
n
n
n
n
n
n
.
n
.
n
n
PR RPPEPRRPRPRPp

[N

oM 0179 49




PARTS GUIDE




PARTS GUIDE

DB6560 FRONT BLADE (60" MODEL)

e e e e e EE o m — W 1 4 L M —m g e e R i e e e e e e A AN M M b e e e Ay e s ded e

B e e mm e A w mm EW i G ey M YA ek e i A v e e ey M M ME M e e e e A e A e e m

O©C O NOOU B~ WNPR

NNNNNNMNNNRRRRPRPEPRRERES
N~NoUub,r,wWNPFPOOO~NOOMWNRO

28
29
30

31

Mold board ssseeosesenssesssssssasossnorsssnosrsssossacsa
HItCh bOX O 0 0 0 0 0 5 4 0 5 0 4 00 6 0N F N6 PPN
Rod (15/16” X 19 5/16") EE R R R N
Bolt (5/16" NC X 2". NheX) aeeasssssssssssssnssnssnssnnnnnnnns
Nut (5/16" NC. nylon IOCk) R S N N R N N N S N R N N N S R NN B SR B S N
Female quUick hitCh sesssssssssssssnnssssssnnnnnnnnnnnnnnnnns
Pivot pln D R O I I I O O R N N I R N A I N A A A A N N )
Bolt (1/4" NC X 1 3/4", heX) euusussssussssssnssnnsnnnnnnnnns
Grease flttlng (1/4" NF) R EEE R R N Ny
Cutting edge L I I I S R O N I I R R I N N N N N N BN B R A
Bolt (5/8" NC X 2". PIOW) suuussssnssssnsnssnsnsnnnnsnnnnnns
NUt (5/8" NC heX) LI I T I B B I I I IR AU K B I AT I B DY I R NN BN NN TAY N BN RN RN BN N B B )
Washer (5/8", 10CK) sosunonososssansssonsessssscanssasancs
Skid Shoe LI T IR I I IR TN TN RN RN DN TNV RN R DN TR RN B SN RN NN RN NN NN I NN N INY I N N NN NN RN TR TN B I Y BN B K B ]
Spacer washer seeoavoosososavnersvonssnasssossosssnnsnsses
Pin (5/16" dia. ||nCh) I R I I N S S N R N N R N N N S N S N B N N NN Y '}
Spring L I I I I O I T T R I I O O N N N I I I R S B B )
Eye bolt (5/16" NC X 5" With heX s« NUl) wuunsuunnsnnnnnnnnnnnsn
Nut (5/16" NC. hEX) LR I S S S S I T T S I I S S N S S R R R R S S S N A Y
Trip spring lockout bracket sssssssssssssssssssssnnsnnnnnnns
Pin (3/8" X 1 7/16") wuusnsassnsasssssssnsnssnnsnsnnnnnnnnns
Pin (3mm X 65mm, hair) sessssssssssssssssssssssnnnsannnnnnns
Nut (1/4" NC. nylon I0CK) ssssusssssssssssnsssnnnnnnnnnnnnnns
Cylinder (2" X 6 1/2" StrokKe.) asusssssssssssssssssssssnnnnns
Pin (7/8" X 2 7/8") L S I I I R R R A B B N B N R R A R N SN S N S N}
Pin (3/4" X 3") wusesunsennasannssannssannssnnnsnnnnsnnnnsss
Hose 1/4" X 41" suuusssssasssssssassssssnasnssnnnnnnsnnnnnns
Hose 1/4" X 48" auussssssssssssssnssnssnsnnsnnannnnnnnnnnnns
QUiCk coupler Male sesavssvaosanssessorossnssosssssnssrans
DUSE CAp sssssssvasovnnsssessssssssactstssssssosoosssssns
Yellow plastic ring (identification) sssssssssssssssssassnns
Green plastic ring (identification) sesesesosesosesnsasns
Breather plUg - seesssssssssssssssssssssnnnnnnnsssssssnnnnnnns

oM 0179 51

NN NP NNNEREPRPNNNMNNONDNDNNNNNNDNNONSNSNANPRE RO R 2R R PR




PARTS GUIDE

SB6557 TWQO STAGE SNOWBLOWER (57" MODEL)

OM 0179 52



PARTS GUIDE

SB6557 TWO STAGE SNOWBLOWER (57" MODEL)

REF DESCRIPTION QTY

HOUSING «sunsssssssssnssssssnssnnssnssnsannsnnssnnanannnnnnns

1

2 Gear box assembly wsueuassssssssssssssnnnsssnnnnnsnnnnnnnnnns

3 Gear box support bracket sassssssssssssssssssssssnnnnnnnnnns

4 Auger assembly R.H. EEEEEEssEEEESEEEEEEEEEsEEEEEEEEEEEEEEEEEE

5 Auger assembly L.H. «ccceceeccccccaccs s e s eccscssssscsesaceens
6 - 0

7
8
9

Shear pPlate ccceeacesessceacacoscsanssescsssosnsssseccnscnssascaans

Reinforcement brackeét! sussssssssssssssssssssssssssnnnnnnnens

Bearing retaiNer «.ceesesseccceascsnsacsosssnssssacscassas
10 Adjustable skid ShOE ececeecnesocsccccscsccsncsccscscccsssscansns
11 Cutting €edge essssssssnssssssssnssssnnssnnasnnnannnnsnnnnnns
12 Key (1/4" X 1/4" X 1 1/4") suunussssnnssssnnnnnsnnnnnnnnnnns
13 Bearing with locking collar eseasasasssssssssssnsassnnnnnnnns
14 Bearing retaiNer .sessssssssssssssssssssssnsnsnansnnnnnnsnnns
15 Bolt (shear. lockwasher and NUt) .seueasssssssssssssnsnnnnnns

16 Grease fittinNg sesesssssssssssssssssssnsnnnnnnnnnnnnnnnnnnns
17 Bolt (1/2" NC X 1. NEX) eceecccsccnccscsosccscsccssnscsncsossscos
18 Washer (1/2", |IOCK) auuussssssssssssssssssnnnnnnnnnnnnnnnnns
19 Bolt (3/8" NC X 1. CArridge) asssssssssssssssssssnnnnnnnnnns
20 Bolt (1/4™ NC X 1 1/4", heX) suusnssnssnssnsnasnnsnnsnnnnnns
21 Nut (3/8" NC.Nnylon I0CK) seusussssssnssssnnssnnnnsnnnnnnnnns
22 Bolt (3/8" NC X 1 1/4", PIlOW) asuuuussssssssnsnsnansnnnnnnnns
23 Nut (3/8" NC. nylon lock) eeenaeo.cean cesssssacssssesscesen s
24 Bushing (O0il- lite) sussssusssssnnnnnssssssssasnnnnnnnnnnnnnns
25 Bolt (3/8" NC X 1. heéX) susssnssnssssnssnnnnnnnnnnnnnnnnnns
26 Nut (3/8" NC. h€X) aeussussssssssnsssssssssnnnnnnnnnnnnnnnnnns
27 Washer (3/8", |OCK) aussssssssssnnssssssnsnnnnnnnnnnnnnnnnns
28 Bolt (5/16" NC X 2 1/2", heX) sususssssssssssssnssnnnsnnnnnns
29 Nut (5/16" NC. heX) sussuusssnsssunssnsnnnnnnnnnnnnnnnnnnnnns
30 Washer (5/16", 10CK) etecacecacssoscssccscsosssssocsssnsoccsscss

—_

— = e

oM 0179 53




PARTS GUIDE

WORM GEAR BOX

REF DESCRIPTION QTY

1 HOUSING et oo eoeeessonosososeseansssosssssnsssososscssssssscsaes
2 COVEI sttt eeosonossssnosesssocssosesocssoscsssssosnssssnosnseasns
3 Womm and bronze gear St eeeeeeeeeeeeeas c e e ettt
4 Plug (3/8", 18 NPT. VENt) sececcencscceancsacsassosascsnccasacsscse
5 BEAriNg CONE st etuuooenososssssssosseassnsssssssssssssssssss
6 BEAriNg CONE st eooeeeeosusoesssssssssnsssessscsssssssosssocos
7 BEAriNg CUP o eeoeoooeocsnssssssssssssssssssssssssssssscssas
8 External retraining riNg sssssssssssssssssssssnnnnnsnnnnnnns
9 Internal retraining riNg sssssssssssssssssssnssnsnnnnnnnnnnn
10 Set screw (1/4" NF X 3/8", allenN) ececceecsceoscosscacasssosnnase
11 Cap sSCrew (3/8" NC X 3/4") ceeeecoccecanascsscssscsosssnacecsss
12 INPUL Shafl oeeeeeeeeesetoeeeeeeeessoenencecosssscssssssasos
13 Output shaft esessssssssssssssssssssssansnnnssnnnnnnnnnnnnnns
14 Key Woodruff . e oo eeseeeeasssssassssssssasesencnsceescse
15 Key Woodruff & oeee et ioeeseeetososesossscssscssssassosnscnccssss

WrRrPRPPRPPRAPAPRPLPAPNMNNERERPPR

16 S - T

17 Shim (USe @S requUired) «eeeeeeesossoeescsnoesasessosasesccacsaos
18 Plug (3/8", 18 NPT. levVel) ceceeeaceccscncsccsocsoscssscscsocnsocascs
19 INPUL COP o ¢ oo oo oo oseoconsaosssssssnsscoccssssssssssessscceosse

=

20 GaSKET 4o o e oo oo ooeetsssosssossssasessecssessssnssesssosossassosse 1

oM 0179 54




PARTS GUIDE

CHUTE WITH DEFLECTOR

1 Chute with knob and decals (CANADA) .+t cteeaoossnonssosssesss
Chute with knob and decals (USA) .. ceererersasenssenssasesss
2 KNOD (5/16" NC) «voeeeeeesscossssccssonessnssssssssssssnsooscs
3 Nylon washer (11/32" dia hole. flat) ssssssssssssssssasssnss
4 Nylon washer (7/16" dia hole. flat) «.iceeeeeennnncenans
5 Bolt (5/16" NC X 1 1/2", CArriage) seeeeseesescsocasssoanssnssn
6 Nut (5/16" NC. nylon 1o0cCK) ceeiiieeietenessssnesesesacaccsas
7 Hand gUArd e eoeeeesooesnaessoansassssosessnsonsossssonsscssses
8 Bolt (1/4" NC X 3/4", NEX) eceureseesosnnsenacnsosenansansans
9 Washer (5/16" dia hole. flat) seeeeeieieeetasesssecssncsscoes
10 Washer (1/4", 10CK) teetieieneeeeosocsscsssnnsessnsesoss
11 NUut (1/4" NC. NEX) erteeeeeeoaneoosnsassnsossassnscoanasnascsens
12 Retaining plate «oeeeeeeeeeeesssnsaosasssecnoccsonsnsccansosocens
13 Nylon ring «eeeeececeacans et et e e e a s e s e e s e et e s aaae s

[EnN

[l
P DRNOONORNNNRNRNE R

OM 0179 55




PARTS GUIDE

HYDRAULIC CHUTE ROTATION

OM 0179

Rotation bracket ..o ieissesesonosnssonsrsosnsasss
Rotation worm (CW) +.eessseosssoosssanssannssas
Hose 1/4" X 28" caecaceccsosssassssosscscsnscscses
HydrauliC MOLOr «oeeeeceooeoosoosossssnssasssssas
Locking collar seeeeeesoasssocsssssnsssnnssessos
FIOW restriCtor euseesoesesssasscscssnsscnsnnsoes
Key (1/8" X 3/16" X 1") seescecsccacccsccsssassasse
CONNECTOT o 6o oo onsosssosssssssssssssssssansssss
Plastic bushing 1 5/16" eceecocosscssscccscsnssscs
Plastic bushing 1 11/16" ceesaasececsnsccsssasse
Yellow plastic ring (identification) ....oeeea.
Green plastic ring (identification) «evseeeesass
EIDOW 90 d€Qge eccesonceccsssocncscsnvsoscsssosnssanncse
Male quick CoOUpPlEr «iueetnseennsesseossoscanceca
DUSE CAP o voeotsotssesosssssssssssssonsossosonsoe
Set screw (1/4" NC x 5/16". allen) ceeeesccocns
Bolt (3/8" NC X 1". heX) eeeesccescaceascacnacs
Washer (7/16" dia hole. flat) veeeeesnesonnsens
Washer (3/8", 10CK) ceceeonsececosssrncccnnssasoss
Nut (3/8" NC. hEX) eoeeassvesssccssasanscasnsnncass
Seal kit for hydraulic mMOtOr +.uvieeeoonsnnoossas

'\%\/9 7 |5\

56

QTY

NNNNMNNMNNMNNNRPPRPRPRNRPEPNRRPRNRPR



PARTS GUIDE

FEMALE HITCH AND REDUCTION SYSTEM

Female hitCh m E N EEEEEEEEEEEEEEESEEEEEEEEEEEEEEEEEEEEEEEEEEEN

Bolt (5/8" NC x 1
Washer (5/8", loc

Reduction gear bo

Bolt (10mm x 1.50 X 25mm, hex)

Washer (10mm, loc
Flat socket capsc
10 Washer (5/16", 1o
11 Nut (5/16" NC. he

12 Bolt (3/8" NC X 3 3/4"] heX) H B E E EEEEESESESESESESESESESESESSESEE SN EEEESN
13 Washer (7/16" dia hole.

14 Washer (3/8", loc

16 Key (1/4" x 1/4"
17 Key (1/4" x 1/4"

18 Driveline guard
19 Bolt (10mm x 1.50
20 Driveline female

21 Bolt (1/4" NC X 2
22 Nut (1/4" NC. nyl
23 Socket set screw

OM 0179

1/4"

1

2

3

4 Nut (5/8" NC. hex)

5 Reduction gear box support
6

7

8

9

X ssssssssssssssssssssssssssssssssnsnnmnmnsm

k) @ H @ BE HE B E N EEE S SESESESESESESESESESE S S S S S S S S S EE SN RN
rew (5/16" NC x 1", allen) asassssssssnnnnnas
Ck) @ E B B E N N EESESEESESESESSSESESESESESESSESESE S S S SN RN
X)  wwmowmmmwmwmm s w e NN EEEE NN

15 Nut (3/8" NC. hex)

half
1/2"

(3/8"

flat) EEEEEEEEEEEEEE NN EEEEEEEEEEEEEN

r heX) wuswsnuvnsssusnsssnnnsnnnnnnnnns

X 2 1/2")
X 1 1/4")

X 15mm, heX) eaussasssssssnnsssnnsnnnnnnns

’ heX) W N EEEEEEEEEEEEEEEEEEEEEEEEEEEEN

on lock)

_NC x 3/8",

allen)

P P P PRPREPPRPRPRERERNNNONMNDNNODNNMNNNDAEORENDDPRE



PARTS GUIDE

REDUCTION GEAR BOX

®NOURWN R

PR RPRPRRERREPR
0O~NO U WN—ROO

Casin
Gear

J cocesscccanns

Washer (10mm, lock)

oil f

iller plug ....

Bearing eeseeecasace

Plug
0il s
Snap

eal «........ .
FiNg oeevecaoes

GaSKet eeeeoeecesoss

Sprin
Gear

g Pin ecoeeeenan

® 06 0 6 08 0 060 00 00800

Bearing «e.eeeesesces

Beal’lng EEEEEEEEEEEESN

Shim
Oil s
Snap
Cover
Bolt

eal ...........
FrMiNg ooeeeeeass

(M10 X 30mm - 8.

OM 0179

58

QTY

O P P ENRNRPRPRRNRL,RORPR



PARTS GUIDE

DRIVELINE FEMALE HALF

1 Driveline female portion assembly .seasssssssssssnssnsnnnnnnns
2 Yoke (1" dia. hOl€) euuesasssssssssssssassssnnssnnnnnnnnnnns
3 Universal joint Kit sssssssssssssssssnnnsssssnnnnnnnnnnnnnns
4 Yoke and female shaft assembly asusesassssssssnasssnnsnnnnnnns
5 Bearing retaiNeér assssssssssssssssssssssssssssnnnnsnnnnnnnnns
6 Nylon bearing ssessssssssssssssssnssssnsssnnssnnnnnnnnnnnnnns
7

i e

InNner shield sesssssssssssssssssssssnssnnssnssnnssnnnnnnnnns

OM 0179 59




PARTS GUIDE

FS6560 FRONT ROTARY BROOM (60" MODEL)

OM 0179 60



PARTS GUIDE

i FSs6560 FRONT ROTARY BROOM

23
24
25
26
27
28
29
30
31
32
33
34
35
136
37
38
39
40

(60"

Housing R
Gear box (ccw)
Gear box support sssseeos
Bolt (7/16" NC X 1 1/4",

Washer (7/16", lock) «e¢..
Nut (7/16" NC. hex) sesse
Bolt (1/2" NC x 1", hex)

Washer (1/2", lock) «saus
Input shaft soeeosos v
Hood extension
Bearing and
Bearing retainer
Key (1/4" X 1/4" X 1 1/4"
Bolt (3/8" NC x 1 1/4",
Washer (3/8", lock)
Bolt (5/16" NC X 2
Brush support ssesessonss
Nut (5/16" NC. hex)
Bolt (5/16" NC x 3/4",
Bolt (3/8" NC X 3/4",

Nut (3/8" NC. flange)

Brush package

1/4",

car

Polypropyl
Steel set

Polypropyl

Includes:
brushes 5 deg (item B)

Retainer cup sesossessnse
Side plate L.H.
Side plate RH. tevsavnes
Parking stand support ...
Parking stand sssesens o
Pin (4mm x 80mm, hair) ..
Pin (5/32" x 1 1/4",
Bolt (5/16" NC x 1/2",
Washer (5/16", lock)
Bolt (1/2" NC x 1 3/4",
Bolt (1/2" NC X 1 1/2",
Nut (3/8" NC. heX) sevoeas
Washer (9/16" dia hole. f
Adjustment bracket sseoeo
Bolt (1/2" NC x 2". hex)
Pivot bushing assesossssoss
Nut (1/2" NC. nylon lock)
Support arm «ceseessoss o

OM 0179

cotter) .
flange) conesessessasee

MODEL)

LK D R R T TR N B R RN Y NN DN I I I B R R

LI R Y TN T IR Y IR Y I IR NN B N BN BRI AN I B

|0Ckiﬂg CO||ar U I I R R I N U I I I I T I I ]

LI I N I I I O I I I B I B B B B I L ]

) L2 I I T R I Y R B R I I I N R R I

heX) LI A I I I DN I IR T I T I W )

hex) ® 5 8 & 4 8 8 0 0 b s s b s a0o
R

L I I I I I I R A Y I I I I I O I N )

heX) LI D R I B IR I T R IR R BN )

I’iage) L A R I I Y )

ene set siveetvevaan
L IR I I I I I IR T T DN DR R T DR I R TN I )

ene and steel set

and 26 zigzag brushes

I I R I S O I R I I I I I )
L I I I I I I A I I I 3 )
LI I I I R R R R R R N B U I I I I Y I )
I I R I I B R R O B R N S I I A )
LIS IR T I I I TR TN Y I B I DY IO BN I I I B ]

LI T I I I T I I B R I I I I O O N AN

LI I I R I R R T I O A L U R I I I I S I}

heX) RN

heX) @ 4 0 0 0 A 5 8 0 s s e o

L R R O I I I N I I N T S S A A AN )
I a t ) LI I I O I I R N I B I I )
LI I R I N S I S R S O B U I I I TSN S I Y
LI R R R R I I O O L U I I I I S R I )
0 0 0 0 0 4 PP KN

L 2N I IR I R B I R I N N A I I I I I I ]

LN R I T T R R I N I R L I I N R I I R

(50/50
2 concave brushes 10 deg (item cCc), 2

concave
(item A)

LI I I T I I I

QTY

[ 3
P OONNMNMNDNMNNNRERPOWEREROW NDNNDNPF PP

.
P WNPFPPRPONMNWONMNNWOWDNMNMNNMNNEEREDN




PARTS GUIDE

FS6560 FRONT ROTARY BROOM (60"

REF DESCRIPTION
41 BUSHING ittt enenenoeasnconnas
42 Nut (1/2" NC. heX) +s.ovenroneenoeenn
43 STtOPPEr PIiN vt eeresaoenrsosssssons
44 Pin (3mm X 65mm, hair) et s e e
45 Ground contact chain «.ooeeavensn
46 Tension SPrinNg «eeeeeeesseeass .
47 Adjustment handle «.ceoseensseeense
48 Female hitch .uoveveeeeennonncnesan
49 Nut (3/4" NC. uni—torque) «oeeeaas
50 Support bracket .. eveensoeeensccas
51 Pin (1/8" X 3/4", cotter) ........
52 Stopper chain se.eeeeessccconssoeos
53 ClevisS siiisensosssassssnssacensans
54 Chain support bracket «.ooeeceeees
55 Pin (2.5mm X 40mm, hair) eeoeeeeess
56 Driveline female half ............
57 Nut (5/16" NC. nylon lock) «eoeansn
58 Set screw (3/8" NC x 1/2", allen)
59 Bolt (5/16" NC x 2 1/2, hex) «e..u.
60 Nut (3/8 NC. nylon lock) «cevouenn..
61 Bolt (3/8" NC X 1 1/2", hexX) eeese
OM 0179 62

MODEL)

QTY

M= =220 RPRPREPRPPEPRERERPRE



PARTS GUIDE

WORM GEAR BOX

1 HOUSING susssssssssssnssssnsnssssnsnsenssssnsnsenssssnsnssssns 1
2 COVEl assssssssssssssssssssssssssssssssnsnnsnnsnnnnnnnnnnnns 1
3 INPUt Shaft sussssssssssssnssnsnssnsnsnnansnnannsnannnnannns 1
4 OuUtpuUt Shaft sessssssssssssssssssssnsssssnnnasasnnnnnannnnns 1
5 Worm and brass gear Sl saasssssssssssssssssssssssnnnnnnnnns 1
6 Bearing CONE ssussssssssssssnsssnnssnnnsnnnannnannnnnnnnnnnns 2
7 Bearing CONE ausssssssssssnsssnsssnnssnnannnnnnnnsnnnnnnnnns 2
8 Bearing CUP sssssssssssssnsssnsnsnnsssnssnnnsnnnasnnnnnnnsns 4
9 S8l sususssssssssssssssEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEE R 3
10 Internal retaining riNQg sssssssssssssssssnsssnnnnnnnnnnnnnns 4
11 INPUL CAP  msssssssssssssssssssssssssssssssssssssssssssssssss 1
12 Key (WoOdruff) suesassssssssssssssssnssssnnssnnnnnnnnnnnnnnns 1
13 Key (Woodruff) seeesssssssssssssssnnnnnnnnnnnnnnnnnnnnnnnnns 1
14 Set screw (1/4" NF X 3/8", all€N) sussssssssssssssssnsnannns 1
15 Cap screw (3/8" NC X 3/4", heX) anssssnssssssnsnsnnsnansnnns 4
16 Washer (3/8", 10CK) ssusssssssssssssssnnnssssannnnnnsnsnnnnns 4
17 External retainer riNQg sssssssssssssssssssssssssnssnannnnnns 1
18 Plug (3/8" NPT) sussssssussssssnnnnsnnsnnnsnnnnnnnnnnnnnnsss 2
19 Vent (3/8", 18 NPT) eussssssssssnnansssssnnnnnnnnnnnnnnnnnss 1

20 Shim (use asS requUired) sssssssssssssssssssssnsnnannnnnnnnnns

OM 0179




PARTS GUIDE

DRIVELINE FEMALE HALF

1 Inner shield ssssssssssssssssssssssnsnnssnnnnnnnssnnnnnnnnns
2 Nylon bearing ssssssssssssssssssnsssnsssnnsnnnsnnnnnnnnnnnns
3 Bearing retaiNer asasssssssssssssssssssssssssnnssnnnnsnnnnnsns
4 Yoke and female shaft assembly asuesssssssssssssssssnnsnnnnnns
5 Double yoke (joint C.V.)
6 YOke 1 7/4" wuusnnsnsnnnnnnnnnnnnannnnnnnnnnnnnnnnnsnnnnnnns
-

Unlversal jOInt kit E N EEEEEEEEEEEEEEEEEEEEEEEEEEEEE NSNS EEEEN

OM 0179 64



PARTS GUIDE

HYDRAULIC POWER ANGLE

CYlinder «uwsossssssossssssssssssssssssssssssssssssssssensss
Bolt (5/8" NC X 3 1/2", heX) euemsumsnssnnmnnsnnnnnnme snnnnns
Nut (5/8" NC, UNi—tOrQUE) essssssssssssssssssnsnsnnnnnnnnnns
Elbow 90 d€Qg. assssssssssssssssssssnsssnnsssnnssnnnnnnnnnnnns
Hose 1/4" X 37" wuusussssssssssssssssssssssssnnnnnnnnnnnnnnns
Male quicCk COUPIEr sassassssssssssssssssssssnnnnnnnnnnnnnnns
DUST CAP swsmsssssssssssssssssssssssssssssssssessssssssssenns
Yellow plastic ring (identification) asssssssssssssssssassnns
Green plastiC riNQg eseeassssassssassssssssssnnssnnnnnnnnnnnns

NN DNWN -
NN N -

OM 0179 65




PARTS GUIDE

HYDRAULIC CYLINDER

REF DESCRIPTION QTY

1 ROA esvu oo soaessosossnsavsestocssasnrsonsosssonssossssessssocs 1
2 Rod Wiper © 0 0 6 0 0 0 0 8 0 0 5 0 0 0D P LB SN E DAL OLENELEEDEEBOELEDS 1
3 Snap ring S5 5 5 0 0 5 5 0 5 5 0 0 6 5 5 5 P 8 P O D SN EN I ENNIBEIELIELEEN LS 1
4 CaAp se s e oo s ns s esastosseernsossnsessassnosasosssessnsesonsans 1
5 Back up ring P 5 8 5 0 0 4 4 5 8 0 0 6 0 0 0 0 SN S EEEEEEEEEEEEEEEEEEENEE 1
6 O—Rlng R R I I T I I S I I N S N R S N S N N N S R R S N N N N S N SN WY 1
7 O_Ring for Cap LI I R T I T T IR I Y TR T RN RN Y Y TN IR RN D RN T I T NN NN Y R N RN RN R RN R N R N T T R NI N ) 1
8 Back up ring 5 0 0 0 8 0 000 0 0PN L LRI LEILOEIBGELELELIEOLEEOEROGEOEOLEGSTS 2
9 O—Rlng © 6 0 0 0 0 8 € 1 5 0 00 0 0 5 8PP E AN ELEEEEIEIEBENOENLAIBEN OGS 1
10 O—Rlng R R R N N R NN N N NN NN NN NN R R R 1
11 PiStON essesssonssssvassssosesantsessssanossessssssssnssessss 1
12 NUE (7/8" NF) ecoecesonssossossasssnssssnansssnasscsssssnssssas 1
13 Cylinder tube with ball end +escesceessnsoscesessassssassance 1
14 Back up I‘ing LR A N R N N A N N NN N N NN NN NN R R ] 1
Seal Kit eooeeossssosoossossonsnsosaseaessecssnssasasossssssans

OM 0179 66




PARTS GUIDE

FRONT WHEEL

QTY

Front wheel
Adjustable jack

support

Jack threaded

Handle

(9/16"

Jack housing .

Wheel
Washer
9 Wheel

10 Pin

11 Grease fitting
12 Wheel

14 Shim
15 Bolt

16 Nut
17 Bolt

18 Washer

19 Nut

21 Bolt
22 Bolt

1
2
3
4 Washer
5
6
7
8

bushing
(13/16"
bracket

I’Od EEEEEEEEEEEESR

dia hole.

LN IO O I

dia hole.

flat)

f

(1/4" dia x 1 1/2",

(1/4"

ring

NF)

and tire assembly
13 Bearing with snap

lat)

L I I I I B IR R I R I IR I I T I I O I B Y

Foll) ane.

X 5 1/2",

(5/8"

NC

(5/8" NC.

(3/8"

NC

(3/8",

(3/8" NC.
20 Washer (7/1

(3/8"
(7/16"

23 Washer (7/1

24 Nut

OM 0179

(7/16"

6"
NC

nylon
X 1".
lock)

hex)

lock)

hex)

O 0 5 0 s s

heX) L IO B A B BN B AN BN B I )
dia hole.
X 2 1/4",

NC X 1 1/4",
lock)
hex)

6",
NC.

flat)
hex) .
hex)

L R I I R I I T I S A A L R R I I A )

8 8 8 00 000000 e

LU I I I R A )

® & 0 0 00 08 s a8 e

® e 8 8 0 p b s et a0 a a0

® 5 9 8 8 5 8 4 S 8 LA G e 0 RPN SN PSS GEES S S

RPRPRPNONNUORRPNNRRPRPPREPRPRERNERRR




PARTS GUIDE

OPTIONAL CASTER WHEEL (lawn thatching and etc.)

REF DESCRIPTION QTY

1 Spacer sSleeve (1/4" 1g.) eseeesssscccassssssonsssssosocnnsssse
2 Spacer sleeve (1/2" 1g.) eeceeacesscpecscsscssssssasosscnsnnssssse
3 Spacer sleeve (4" 1Ga.) esscsseesccesssssssssanscssssssccscsss
4 Spacer sleeve (1" 1ge) soesseosonsosaossasonsossosnansasnsescss 1
5 Wheel bracket L.H.  coosesnesasssesarssessossassnsscssssassss

Wheel brackeét ReH.: esavoseccecsecscoscsscssanssssssansscsnssssss
6 Pin (5/16" X 1 3/4") sussssssssssssssssssnsssssssnnnnnnnnnns
7 Bolt (1/2" NC X 3 1/2", heX) esececcacsososcssncncansorsssnana
8 Wheel CUP +siveeesssssscnnncnsoncanocsnnas
9
10

Bearing L B A B I I R I I TR I I IR N I I I N

Wh66| bUShlng @ 5 6 8 5 000088000800 00080000

L3
»
»
[
[
]
.
.
L
.
.
[
.
.
»
»
.
.
.
.
.
.
.

11 PlastiC Wheel casessosnsssssossosncscassasssssossassssassssscs
12 WaSher 1/8" thick S 6 0 0 6 0 000000 000N LR ABPESAEBELEELEEDOEOESEEDLS
13 FiXation tube eeseessssonssccssssnsessccsscsssncsasssancscsscaanae
14 Pin (2.5mm X 40mm, Hhair) esceescececeososncsscsccosnnascscacanssssoscca

.
.
.
.
.
.
.
.
.
.
.
.
»
.
.
.
*
.
»
.

15 Nut (1/2" NC. nylon IOCk) H E E EEEEESESESESSESESESESESESESESESESEE S S S SESEEEEESR

OM 0179 68




PARTS GUIDE

DECALS

O~NOOOURANWNDN PR

bR - =
wnNn =00

HONDA HTA decal
Warning decal (

(snowblower, blade,
blade, rotary broom)

rotary broom)

Warning decal
Warning decal

Important decal
Important decal

Danger decal
Danger decal
Danger decal
Danger decal

(snowblower,

rotary broom)

(quick hitch)
(rotary broom)
(rotary broom)
auger (snowblower)
chute (snowblower)
hidden (driveline)
(driveline)

Shear bolts decal
Trip spring decal
Lubrication decal

(snowblower)
(blade)
(snowblower)

[HONDA ¥
Power P 5 [

A WARNING
PINCH POINT

AVOID INJURY FROM
FRAME PIVOT ANO $TOPS:

oxmhmdundh«mz’.
.

n]l
|

| R

P PR WWERERNRPRRENDN®

IMPORTANT

TOAVOLD SERIOUSINJUAY:

KEEP HANDS OUT OF THIS

DISCHARGE CHUTE WHILE
ENGINE 1S RUNNING s

ROTATING DRIVELINE
CONTACT CAN CAUSE DEATH
KEEP AWAY!
0O NOT OPERATE WITHOUT —
« ALL DAIVELINE, TRACTOR AND
EOUIPMENT SMIELOS IN PLACE
© DRIVELINES SECURELY
ATTACHED AT 8OTH ENDS
* DRIVELINE SHIELDS nm TURN
FREELY ON DRIVELIN

AWARNINGW

TO FOLLOW BAFE OOEIATINO PROCEDY-
Kl MAY RESULT IN INJUR

A LA

2 IMPORTANT

IMPORTANT |

SAFE OPERATION fOtLOW ALL OPERATING
INSTRUCTIONS ANS urnv PRECAUTIONS N
O'EMTON‘G MANUA|
« £YE PROTECTION “VSY BE WORN AT ALL TIMES.
o KEEP MANOS, I'!I'T AND CLOTHING AWAY FROM
POWER DRIVEN S.
* STOP ENGINE IZPORE LEAVING OPERATOR
POSITION.

STARTING TO ADJUST, LUBRICATE, CLEAN OR

usciua MACHINE.
* KEEP THE AREA OF OPERATION CLEAR OF ALL
PERSONS AND ANIMALS.

o KEEP ALL GUARDS AND SHIELDS IN PLACE.

* NEVER DIRECT OISCHARGE TOWARD 8Y-
sV BUILDINGS, CARS ETC

« ALWAYS USE A DUST MAS& WHEN WORIUNG N

OUSTY CONDITIONS.
* KEEP PLASTIC MATERIALS AWAY FROM INTENSE
HEAT AND OPEN FLAME.

FOR ALL MOVEMENTS TO 5TOP BEFOME |.

ALWAYS OPERATE SWEEPER WI
N UNLOCKED POSITION.

ATTACHING OR

e 7O AVOIO DAMAGE 10 THE SWEEI’ER

[+ USE LOCXED POSITION ONLY FOR
DETACHING SWEEPER.

.(-"

242
SHELD NISSHG

00 NOT OPERATE

«MEVER ALLOW PASSENGERS ON THE
| ATTACHMENT. -)

ATTACHING INSTRUCTIONS
1. insent Nu
2 l.ocl i place by

1“’?‘ Uon and Becwre

Ic.:tm-uuu “Lock”™
mrm deive kne, connect to trac.

ia placs.
on mwd -ﬁa Im assisl speings. lift the attach-
mant and BNLCh springs.
LOCK

UNLOCK
" ——

- "‘c;;@
—<Xz
o .

-

OM 0179

ROTATING AUGER

/ B wocse rosmon OUIECTH0R MANTIANT
6 L’t\/- UNLOCKED POSITION] s s
) DANGER
t SEE OPERATOA'S MANUAL e
— ,3"(=A.g’
SHIELD MISSING
1\\\\ ‘1 DANGER 00 NOT OPERATE
PROTECTRUR MANDTANT
K& P2S BTl 13

AVOID INJURY mou
KEEP HANDS. FEET AND

A DANGER

WPORTANT
Betere vomy
<O el must Be Cheched.
78 wan “AGMA Mo S EP
vatreme prassure od
Besd remcions moaval.

J

69




PARTS GUI

DE

DECALS (Bilingual

1 HONDA HTA decal
2 Warning
3 Warning
4 Warning
5 Warning
6 Warning
7 Warning
8 Important decal
9 Important decal
10 Important decal
11 Important decal
12 Danger
13 Danger decal
14 Danger
15 Danger decal
16 Shear bolts decal
17 Trip spring decal
18 Trip spring decal
19 Lubrication decal

decal

decal

English & French)

(snowblower.

decal (blade.

decal (blade.

decal (snowblower.
decal (snowblower.
decal (quick hitch)
decal (quick hitch)

auger

hidden
(driveline)

(blade)
(blade)

e ERTRA

lﬁ]l
>

A"ACHIIG INSTRUCTIONS
A WARMNG 2[R
PINCHPOINT — B e

FRAME PIYOT ANO ATOPY:
- 8oey Ronn and toet smey
£y

) WISE EN GARDE

lé]l
R

POINT OF PINCEMENT
cmitnn svorant

ot
vea"aliow

OM 0179

Tt
CErit et

S Bt Cam 4
£ it it wate wommo

blade.
rotary broom)
rotary broom)
rotary broom) eeeaess
rotary broom) «..ee

(rotary broom) sassssss
(rotary broom) ......
(rotary broom) +.....
(rotary broom) ......
(snowblower)
chute (snowblower) .....
(driveline) .ea..

LN I I I I I L I Y )
(snowblower) «.....

(snowblower) «.....

JMPORTANT
ﬂ oty LLX")

mm'" i rowros

©UTLIIN La PONTON VROLIE
Sfinturat cous’Mowtek ov
MCMTUR L8 WAL

vy 3
6| B ——
uNLOCK LoCs

INSTAUCTIONS 0'ACCOUPLEMENT
1 Wirates Commpismint i

g e
3 PR W s dansts pevmen viomouRLE ot

ey

25t gt e d e o ) 0 P8 00

. hwll u-n.-:-‘-—-—lﬂm
aceraches

u(vmnw-ut VEAROUMLLE

IMPOATANT
LI -

o S 2o vt 4 v St
P Conmrey vt s = GPLa PoEw
croe

Tersinaras o e

evomg s N1 POUS R ATUE,
.M TOUTEL (89 MATRALE PLASTOOVES
10708 14 CAMLILA mite ¢1 oed

Simin rmerriae o¢ enssaceme o

l 1mpontANT |
—_— e e e e

) R Al e

& DANGER

VO AVOID BEMIOUS INJURY;
118 pals OUY 07 Ting

FEUR IVITER o3 SLLERUALT
ve.
0AROEN LES MAME CLoranCEs

D CLTTE OONQYTE LOASOUL
LOMOTEUN (37 (N ancwg

70

.

s 8 0 00000000

SHIELD MISSING
00 K0T OPERATE

14 i
PCTTn doxvma
\ 1 15 n

0\ DANGE

rotary broom)

ALy

SHQD MISIE
00 NOT OPERATE

S
L
f\ DANGER

A\ DANGER
a.\::‘—(.’:&g-,'

AOTATING DRIVELINI

Conlncvcnucnust DEATH
<€er PEorL ano CLaTHING
00 WOT ORATE WiTHOUT -

- 2, QuvELInT. tRacOn
5 PUENT SriELOS

R

L P R T R e
'AAN!:IEI‘I3N ROTA ;lvl

PRPPPRPWWRNRRRRPRPRPLNNDNDIM®




TORQUE SPECIFICATION TABLE

GENERAL TORQUE SPECIFICATION TABLE (Revised 2-74)
USE THE FOLLOWING TORQUES WHEN SPECIAL TORQUES ARE NOT GIVEN
NOTE: These values apply to fasteners as received from supplier, dry, or when lubricated with
normal engine oil. They do not apply if special graphited or maly disulphide greases Of other ex-
treme pressure lubricants are used. This applies to both UNF and UNC threads.
SEE Grade No. 2 [ 8 =
B0LT HEAD IDERTIFICA- O @ Q @ {:} @
TION RARKS AS PER GRADE
HOTE: RANUFACTURIEG
WARKS WILL VARY Torque Torque Torque
Bolt Size Pounds Feet Newton-Meters Pounds Feet Newton-Meters Pounds Feet Newton Meters
Inches | Millimeters Min, Max, Min, Max, Min, Max. Min, Max, Min. Max. Min. Max.
1/4 6.35 S 6 6.8 8.13 9 1" 12.2 14.9 12 15 16.3 303
§/16 7.94 10 12 13.6 16.3 17 205 2341 278 24 29 325 39.3
3/8 9.53 20 23 279 3.2 35 42 4715 57.0 45 54 61.0 73.2
7/16 1.1 30 25 40.7 474 54 64 73.2 86.8 70 84 94.9 1139
1/2 12.70 45 52 61.0 70.5 80 96 108.5 130.2 110 132 149.2 179.0
9/16 14.29 65 75 88.1 101.6 110 132 149.2 179.0 160 192 217.0 260.4
5/8 15.88 95 105 128.7 1423 150 180 203.4 244.1 220 264 298.3 358.0
3/4 19.05 150 185 203.3 250.7 270 324 366.1 4393 380 456 515.3 618.3
718 22.23 160 200 216.8 271.0 400 480 542.4 650.9 600 720 813.6 976.3
1 25.40 250 300 3388 406.5 580 696 786.5 9438 900 1080 12204 14645
1-1/8 25.58 — —_ 800 880 10848 11933 1280 1440 1735.7 1952.6
1-1/4 31.75 - — 1120 1240 1518.7 1681.4 1820 2000 2467.9 27120
1-3/8 34.93 - -_ 1460 1680 1979.8 22781 2380 2720 3227.3 36883
1-112 38.10 - - 1940 2200 26306 2983.2 3160 3560 4285.0 4827.4
] * Thick nuts must be used with Grade 8 bolts.
METRIC BOLT TORQUE SPECIFICATIONS
Coarse thread | Fine thread |
Size of screw Grade No. Pitch {(mm) Pounds Feel | Newton-Meters |  Pitch tmm} | Pounds Feel | Newton-Meters |
T O®E 36-58 4.9-7.9 - -
M6 T @ 1.0 5.8-9.4 7.9-12.7 - - -
8T 3] 7.2-10 9.8-13.6 - -
4T 7.2- 14 9.8-19 12-17 16.3-23
M8 77 1.25 17-22 23-29.8 10 19-27 25.7-36.6
8T 20-26 27.1-35.2 22-31 29.8—42
41 20-25 27.1-33.9 20-29 27.1-39.3
MiI10 T 1.6 34-40 46.1-54.2 1.25 35-47 47.4-63.7
8T 38-46 51.5-62.3 40-52 54.2-705
41 28-34 37.9-46.1 31-41 42-55.6
M12 I 71 1.75 51-59 69.1—-79.9 1.25 56-68 75.9-92.1
I 8T 57-66 77.2-89.4 62—-75 84-101.6
41 49-56 66.4-75.9 52-64 y 70.5-86.7
Mi14 Ial 20 81-93 109.8-126 1.5 90-106 / 122-143.6
8T 96-109 130.1-147.7 107-124 145-168
41 67-77 90.8-104.3 69-83 93.5— 1125
M16 as 2.0 116-130 157.2-176.2 15 120-138 162.6—-187
8T 129- 145 174.8-196.5 140-158 189.7-214.1
4T 88- 100 119.2-13% 100-117 1361585
M18 Yas 20 150- 168 203.3-227.6 15 177-199 239.8-269.6
8T 175-194 237.1-2629 202-231 273.7-313
47 108-130 1463-176.2 132-150 178.9-203.3
M20 77 2.5 186- 205 252-2778 1.5 206-242 279.1-3279
8T 213-249 288,6-337.4 246-289 333.3-391.6
OM 0179 71




WARRANTY SERVICE

Your satisfaction and goodwill are important to your dealer and to us. All Honda
warranty details are explained in the Distributor's Limited Warranty. Normally,
any problems concerning the product will be handled by your dealer's service
department. If you have a warranty problem that has not been handled to your
satisfaction, we suggest you take the following action:

Discuss your problem with a member of dealership management. Often complaints

can be quickly resolved at that level. If the problem has already been reviewed
with the Service Manager, contact the owner of the dealership or the General
Manager.

If your problem still has not been resolved to your satisfaction, contact the
Power Equipment Customer Service Department of American Honda Motor Co., Inc:

American Honda Motor Co. ,Inc.

Power Equipment Customer Service Department
P.O. Box 100021

Duluth, Georgia 30136-9421

Telephone: (404) 497-6400

VW will need the following in order to assist you:
o Your name, address and telephone number

o Product model and serial number

o Date of purchase

o Dealer name and address

o Nature of the problem
After reviewing all the facts involved, you will be advised of what action can be
taken. Please bear in mind that your problem will likely be resolved at the

dealership, using tne dealer's facilities, equipment and personnel, so it is very
important that your initial contact be with the dealer.

Your purchase of a Honda product is greatly appreciated by both your dealer and
American Honda Motor Company. V¢ want to assist you in every way possible to assure
your satisfaction with your purchase.

For future reference, record your unit's serial number and date of purchase in the
spaces below. Refer to this information when ordering parts and when making technical
or warranty inquiries.

Model:__QH6000 Serial Numiber: Date of Purchase:
Model: DB6560 Serial Number: Date of Purchase:
Model: DK6000 Serial Number: Date of Purchase:
Model: SB6557 Serial Number: Date of Purchase:

Model: FS6560 Serial Number: Date of Purchase:







H/C 3753936 Printed in Canada




	COVER
	INTRODUCTION
	CONTENTS
	SAFETY PRECAUTIONS
	QH6000- QUICK ATTACH SUBFRAME WITH QUICK HITCH SYSTEM
	SAFETY DECALS
	OPERATION
	ASSEMBLY
	STEP 1: SUBFRAME ASSEMBELY
	STEP 2: MID PTO KIT INSTALLATION
	STEP 3: VALVE AND HOSE INSTALLATION
	STEP 4: TRACTOR PREPARATION
	STEP 5: ATTACHING FRAME TO TRACTOR

	DISMOUNTING AND REMOVING

	DB6560- 60" FRONT DOZER BLADE
	SAFETY DECALS
	OPERATING CONTROLS
	MAINTENANCE AND DISMOUNTING
	ASSEMBELY
	STEP 1: BLADE ASSEMBELY
	STEP 2: HYDRAULIC ANGLING INSTALLATION
	STEP 3: BLADE INSTALLTION


	SB6557 -57" TWO STAGE SNOWBLOWER
	SAFETY DECALS
	OPERATION
	PREPARING FOR SNOW REMOVAL
	OPERATING CONTROLS
	ADJUSTMENT

	MAINTENANCE
	ASSEMBELY
	STEP 1: SNOWBLOWER ASSEMBELY
	STEP 2: CHUTE AND HYDRAULIC ROTATION
	STEP 3: ATTACHING SNOWBLOWER TO QUICK HITCH


	FS6650 -60" FRONT BROOM
	SAFETY DECALS
	OPERATION
	OPERATING CONTROLS AND ADJUSTMENTS
	APPLICATIONS

	MAINTENANCE
	GENERAL
	BRUSH REPLACEMENT

	ASSEMBLY
	STEP 1: BROOM PREPARATION 
	STEP 2: BROOM INSTALLATION
	STEP 3: OPTIONAL CASTER WHEEL INSTALLATION

	DISMOUNTING


	PARTS GUIDE
	QH6000
	TWO SPOOL VALVE ASSEMBLY
	SUBFRAME WITH QUICK HITCH SYSTEM\

	DK6000
	DRIVE KIT

	DB6560
	BLADE ANGLING KIT
	60" FRONT BLADE

	SB6557
	57" TWO STAGE SNOWBLOWER
	COMPONENTS

	FS6560
	60" FRONT ROTARY BROOM
	COMPONENTS

	DECALS

	TORQUE SPECIFICATION TABLE
	WARRANTY SERVICE

